

CORRIGENDUM

A.

Tender Sl. No.	Tender Specification	Amended Specification
3.02	Inj Fentanyl 100mg/ampoule	Inj Fentanyl 100mcg/ampoule
5.56	Inj Fentanyl 50mg/ml	Inj Fentanyl 50 mcg/ml in 2ml ampoule
1.75	Drops(ear/eye) Ofloxacin 0.3% 5ml BFS/FFS pack	Drops(ear/eye) Ofloxacin 0.3% 5ml
1.76	Drops(ear/eye) Fluconazole 0.3% 5ml BFS/FFS pack	Drops(ear/eye) Fluconazole 0.3% 5ml
5.84	Inj Haemocoagulase (IIU)	Inj Haemocoagulase (ICU)
8.85	Nasal Drop Haemocoagulase (0.2 CU)	Sterile Haemocoagulase solution 0.2 CU
Sl. No. 18.31 - Added	Inj 0.9% Nacl I.V infusion PVC/DEHP free Closed system container fully collapsible with two clearly defined injection port, free from latex, compatible with all drugs for admixtures and ecofriendly should be available in 100 ml, clearly mentioning product label	Rates are to be quoted in the techno – commercial bid, as percentage of any serial number (to be indicated) and as per format of BOQ /Price bid.
Sl. No. 18.32 - Added	Inj 0.9% Nacl I.V infusion PVC/DEHP free Closed system container fully collapsible with two clearly defined injection port, free from latex, compatible with all drugs for admixtures and ecofriendly should be available in 500 ml, clearly mentioning product label	
Sl. No. 18.33 - Added	Inj Ringer lactate I.V infusion PVC/DEHP free Closed system container fully collapsible with two clearly defined injection port, free from latex, should be available in 500 ml, clearly mentioning product label	

B.

Tentative Annual Requirement:-

Sl. No.	Item Description	Tentative Annual Requirement
1.01	Nasal Saline Drop	1000 nos
1.02	Barium Sulphate Suspension, 1 Ltr	1000 nos
1.03	Cap Activated Vitamin D 0.25 mcg	50000 nos
1.04	Cap All trans retinoic acid 10 mg	50000 nos
1.05	Cap Amoxicillin 250mg	100000 nos
1.06	Cap Amoxicillin 500mg	50000 nos
1.07	Cap B-Complex & Vitamin C	70000 nos
1.08	Cap Chloramphenicol 250mg	30000 nos
1.09	Cap Ciclosporine 50 mg	30000 nos
1.1	Cap Cissus Quadrangularis	20000 nos
1.11	Cap Clofazimine 50mg	50000 nos
1.12	Cap Cloxacillin 1gm	50000 nos
1.13	Cap Crizotinib 250 mg	50000 nos
1.14	Cap Curcumin + Purperin	50000 nos

1.15	Cap Cyclosporine 100 mg	50000 nos
1.16	Cap Cyclosporine 125 mg	50000 nos
1.17	Cap Cyclosporine 25mg	50000 nos
1.18	Cap Cyclosporine 50 mg	50000 nos
1.19	Cap Domperidone (30mg) + Rabeprazole (20mg)	80000 nos
1.2	Cap Doxycycline 100 mg	30000 nos
1.21	Cap Doxycycline 200 mg	70000 nos
1.22	Cap Eltrombopag 25mg	70000 nos
1.23	Cap Enzalutamide 40 mg	70000 nos
1.24	Cap Ethosuximide 250mg	70000 nos
1.25	Cap Ganciclovir 250mg	70000 nos
1.26	Cap Hydroxyurea 500mg	70000 nos
1.27	Cap Loperamide 2 mg	70000 nos
1.28	Cap Mefenamic acid 250mg	70000 nos
1.29	Cap Mefenamic acid 500mg	70000 nos
1.3	Cap Omeprazole 10mg	70000 nos
1.31	Cap Omeprazole 20mg	70000 nos
1.32	Cap Omeprazole 20mg & Domperidone30mg	70000 nos
1.33	Cap Omeprazole 40mg	70000 nos
1.34	Cap Oseltamivir 30mg	70000 nos
1.35	Cap Oseltamivir 45mg	70000 nos
1.36	Cap Oseltamivir 75mg	70000 nos
1.37	Cap Oxaceprol 200mg	70000 nos
1.38	Cap Pantaprazole 20 mg	70000 nos
1.39	Cap Pantoprazole 40 mg	70000 nos
1.4	Cap Pantoprazole 40 mg+Domperidone 30mg	80000 nos
1.41	Cap Penicillamine 250mg	80000 nos
1.42	Cap Prebiotic- Probiotic	80000 nos
1.43	Cap Rifampicin 150mg	80000 nos
1.44	Cap Tramadol 100mg	80000 nos
1.45	Cap Tramadol 50mg	80000 nos
1.46	Cap Undenatured collagen Type II + Bowsellia Curcumin	80000 nos
1.47	Cap Ursodeoxycholic Acid (125mg/5ml)	80000 nos
1.48	Cap Vancomycin 125mg	80000 nos
1.49	Cap Vancomycin 250mg	80000 nos
1.5	Cap Vitamin A (Retinol as palmitate) 100000 IU	80000 nos
1.51	Cap Vitamin A (Retinol as Palmitate) 200000 IU	80000 nos
1.52	Cap Vitamin A (Retinol as palmitate) 5000 IU	80000 nos
1.53	Cap Vitamin A (Retinol as palmitate) 50000 IU	80000 nos
1.54	Cap Vitamin A 25000 IU	80000 nos
1.55	Cap Vitamin D	80000 nos
1.56	Cap Vitamin E	80000 nos
1.57	Cap. Pimavanserine 10mg	80000 nos
1.58	Cap. Udcament 150 mg	80000 nos

1.59	Capciacin 8% Patch	1000 nos
1.6	Cream Clotrimazole 1%w/w (15 gm)	1500 nos
1.61	Cream / Ointment Ciprofloxacin 0.3% w/w 5 gm	1000 nos
1.62	Cream Clobetasol	1000 nos
1.63	Cream Clobetasol + Salicylic Acid 3%	1000 nos
1.64	Cream Fluticasone	1000 nos
1.65	Cream Halobetasol	1000 nos
1.66	Cream Hydroquinone	1000 nos
1.67	Cream Ketoconazole	1000 nos
1.68	Cream Luliconazole 1% - 30 gm	1000 nos
1.69	Cream Mometasone	1000 nos
1.7	Cream Permethrin 5%	1000 nos
1.71	Cream Silver Sulphadiazine 1% 30 gm	1000 nos
1.72	Cream Sunscreen	1200 nos
1.73	Cream Tretinoin 0.025%	1000 nos
1.74	Diatizic Acid 76% (Diatrizoate Meglumine 660mg/ml + Diatrizonate Sodium 100mg/ml) 20ml	500 nos
1.75	Drops (ear/eye) Ofloxacin 0.3% 5 ml BFS/FFS pack	1000 nos
1.76	Drops (eye) Fluconazole 0.3% 5 ml BFS/FFS pack	1000 nos
1.77	Drops (oral) Iron + Folic 15 ml	1000 nos
1.78	Drops (oral) Activate Vitamin D 100 ml w/v	1000 nos
1.79	Drops Amikacin 1 % w/v	1000 nos
1.8	Drops Zinc Gluconate 20 mg 15 ml	1000 nos
1.81	Enema 5-Aminosalicylic acid Retention	500 nos
1.82	Enema Glycerin and Sodium chloride	500 nos
1.83	Enema Lactulose 20% w/v	500 nos
1.84	Enema Sodium Phosphate 100 ml	500 nos
1.85	Enema Sodium Picosulfate 100 ml	500 nos
1.86	Ensure Protein powder	500 nos
1.87	Eye Drop Bimatoprost 0.03 % w/v	1000 nos
1.88	Eye Drop Brimonidine 0.1 % w/v (5 ml)	1000 nos
1.89	Eye Drop Brimonidine 0.15 % w/v (5 ml)	1000 nos
1.9	Eye Drop Brimonidine 0.2 % w/v (5 ml)	1000 nos
1.91	Eye Drop Brinzolamide 1 % w/v	1000 nos
1.92	Eye Drop Brinzolamide 1 % w/v + Brimonidine 0.2 % w/v	1000 nos
1.93	Eye Drop Carboxymethylcellulose 1 %	1000 nos
1.94	Eye Drop Ciprofloxacin 0.3%	1000 nos
1.95	Eye Drop Ciprofloxacin 0.3% w/v 5ml	1000 nos
1.96	Eye Drop Cyclopentolate 0.5%w/v	1000 nos
1.97	Eye Drop Cyclopentolate 1 % w/v (5 ml)	1000 nos
1.98	Eye Drop Dexamethasone 0.1 % + Moxifloxacin 0.5 % w/v	1000 nos
1.99	Eye Drop Dorzolamide 2 % w/v (5ml)	1000 nos
2	Eye Drop fluorometholone 0.1 % w/v	1000 nos
2.01	Eye Drop Flurbiprofen 0.03 % w/v (5 ml)	1000 nos

2.02	Eye Drop Gatifloxacin 0.3% w/v (5ml)	1000 nos
2.03	Eye Drop Homatropine 2 % w/v (5 ml)	1000 nos
2.04	Eye Drop Hydroxy methyl cellulose 0.7 % w/v eye drop	1000 nos
2.05	Eye Drop Latanoprost 0.005% w/v	1000 nos
2.06	Eye Drop Moxifloxacin 0.5 % w/v	800 nos
2.07	Eye Drop Natamycin 5 % w/v	800 nos
2.08	Eye Drop Nepafenac 0.1 % w/v	800 nos
2.09	Eye Drop Olopatadine 0.1 % w/v	800 nos
2.1	Eye Drop Pilocarpine 2%w/v	800 nos
2.11	Eye Drop Proparacaine HCL 0.5 % 5 ml	800 nos
2.12	Eye Drop Sodium Chloride 5% w/v	800 nos
2.13	Eye Drop Timolol 0.25 w/v - 0.5 % W /v	800 nos
2.14	Eye Drop Tobramycin 0.3 % w/v	800 nos
2.15	Eye Drop Travoprost 0.004 % w/v	800 nos
2.16	Eye Drop Tropicamide 1 % w/v 5 ml	800 nos
2.17	Eye DropTropicamide 0.8 % + Phenylphrine 5 % w/v	800 nos
2.18	Eye Drop Prednisolone Acetate 1%	800 nos
2.19	Eye ointment Atropine 1% w/w	500 nos
2.2	Eye Ointment Ciprofloxacin 0.3%	500 nos
2.21	Eye ointment Ganciclovir gel 0.15%w/w	500 nos
2.22	Eye ointment Moxifloxacin 0.5% w/w	500 nos
2.23	Eye ointment Sodium Chloride6%w/w	500 nos
2.24	Eye Ointment Tetracycline 1%	500 nos
2.25	Gargle Povidine Iodine 2 %	500 nos
2.26	Gel Adapalene+ Benzoyl peroxide	500 nos
2.27	Gel Choline Salicylate and Lidocaine	500 nos
2.28	Gel Colloidal Silver 50 gm (Amorphous hydrogel +Colloidal silver 32ppm)	500 nos
2.29	Gel Dinoprostone 0.5 mg	200 nos
2.3	Gel Moxifloxacin 0.5 % w/w	500 nos
2.31	Gel Placenta Extract 20 gm	500 nos
2.32	Gentamicin bone cement 40 gm	500 nos
2.33	Gum Nicotine 2 mg	500 nos
2.34	Gum Nicotine 4 mg	500 nos
2.35	Hepasphere 100-150 micro m- 10ml / vial	300 nos
2.36	Hepasphere 150-200 micro m- 10ml / vial	300 nos
2.37	Hepasphere 30-60 micro m- 10ml / vial	300 nos
2.38	Hepasphere 50-100 micro m- 10ml / vial	400 nos
2.39	Human Milk Fortifier	400 nos
2.4	Infusion Parenteral Nutrition (Peripheral) 1400cal	20000 nos
2.41	Infusion Ringer lactate 500ml	25000 nos
2.42	Infusion Balanced salt solution 500ml	3000 nos
2.43	Infusion Calcium Chloride (0.070gm) + Potassium Chloride (0.038gm) + Sodium Chloride (0.85gm) (Haemaccel)	10000 nos
2.44	Infusion Dextrose 10 % 100 ml	2400 nos

2.45	Infusion Dextrose 10 % 500 ml	2400 nos
2.46	Infusion Dextrose 25 % 100 ml	2500 nos
2.47	Infusion Dextrose 5 % + Normal Saline 0.45 % 500 ml	22000 nos
2.48	Infusion Dextrose 5 % + Normal Saline 0.9 % 500 ml	22000 nos
2.49	Infusion Dextrose 5 % 100 ml	6500 nos
2.5	Infusion Dextrose 5 % 500 ml	6500 nos
2.51	Infusion Dextrose 50 % 100 ml	6500 nos
2.52	Infusion Electrolyte P(Paed)(FFS bottle only)	1800 nos
2.53	Infusion Fluconazole 200 mg / 100 ml	1200 nos
2.54	Infusion Hydroxyethyl starch 6% 500ml	1350 nos
2.55	Infusion Ibugesic 400 mg/100 ml	2000 nos
2.56	Infusion Linezolid 600mg/300mL	2500 nos
2.57	Infusion Low molecular weight Dextran 40 10gwith Dextrose 5gm/100 ml (FFS)	2000 nos
2.58	Infusion Low molecular weight Dextran 40 10gwith Normal saline 0.9g/100 ml (FFS)	1500 nos
2.59	Infusion Mannitol 20 % 100 ml	5500 nos
2.6	Infusion Mannitol 20 % 350 ml	1000 nos
2.61	Infusion Multi electrolyte injection (Isolyte P)	1000 nos
2.62	Infusion Multi electrolyte with dextrose - Dextrose 5%, Sodium Acetate Trihydrate, Potassium Chloride; Dibasic Potassium Phosphate; Sodium Chloride 500 ml (FFS)	1500 nos
2.63	Infusion Multi-electrolyte Injection in 5% Dextrose, 500 ml 500 ml	1500 nos
2.64	Infusion Ofloxacin 400mg/100ml	1500 nos
2.65	Infusion Paracetamol 100 ml	1500 nos
2.66	Infusion Sodium chloride 0.45 % 100 ml	30000 nos
2.67	Infusion Sodium chloride 0.45 % 500 ml	30000 nos
2.68	Infusion Sodium chloride 0.9 % 100 ml	30000 nos
2.69	Infusion Sodium chloride 0.9 % 500 ml	120000 nos
2.7	Infusion Sodium chloride 3 % 100 ml	4500 nos
2.71	Infusion Sodium chloride 3 % 500 ml	4500 nos
2.72	Infusion Sodium chloride 0.9 % 1000 ml	4500 nos
2.73	Infusion Sodium chloride 0.9 % 3000 ml	1200 nos
2.74	Infusion Total Parenteral Nutrition (central) 1800 cal/1500 ml	150 nos
2.75	Infusion Total Parenteral Nutrition (peripheral) 910 cal/1500 ml	100 nos
2.76	Infusion 20% Albumin (100ml)	800 nos
2.77	Infusion 5% Albumin (500ml)	10000 nos
2.78	Infusion Total Parenteral Nutrition (Central Vein) 2ltr	10000 nos
2.79	Infusion Total Parenteral Nutrition (Peripheral Vein) 2ltr	10000 nos
2.8	Inhalation Spray Tapentadol 20 ml containing 225mg/ml	10000 nos
2.81	Injection Amiodrone (300mg/ml)	60000 nos
2.82	Injection Anti-D for Intravenous use in ITP	60000 nos
2.83	Injection Anti-Thymocyte Globulin - Aquine	60000 nos
2.84	Injection Benzathine Penicillin 1.2 MU	60000 nos
2.85	Injection Buprenorphine 0.3ml/ampoule	60000 nos

2.86	Injection Carbachol Intraocular Solution 0.01%	60000 nos
2.87	Injection Ceftazidime 2gm+Avibactam0.5gm	60000 nos
2.88	Injection Ceftriaxone +Sulbactam and Disodium	60000 nos
2.89	Injection Cisatracurium 20mg/10ml	60000 nos
2.9	Injection Clonidine 500 mcg/ml	60000 nos
2.91	Injection Dactinomycin/ Actinomycin-D 0.5mg	60000 nos
2.92	Injection Darbepoetin alfa 25mcg	60000 nos
2.93	Injection Darbepoetin alfa 40mcg	60000 nos
2.94	Injection Dexmedetomidine 100mg/ml, 50mg/ml ampoule	60000 nos
2.95	Injection Diclofenac (25mg/ml) IV Bolus	60000 nos
2.96	Injection Digoxi Immune FAB	60000 nos
2.97	Injection Digoxin 0.5 mg/2 ml	60000 nos
2.98	Injection Diphtheria and Tetanus Vaccine (Adsorbd) for Adolescent	60000 nos
2.99	Injection Docetaxel 20mg	60000 nos
3	Injection Doxorubicin 50 mg/ vial	60000 nos
3.01	Injection Ephedrine sulphate 50 mg/ml 1ml vial	60000 nos
3.02	Injection Fentanyl (100mg) per ampoule	70000 nos
3.03	Injection Flucloxacillin	70000 nos
3.04	Injection Fulvestrant 250mg	70000 nos
3.05	Injection Gemcitabine 1000mg	70000 nos
3.06	Injection Gemcitabine 200mg	70000 nos
3.07	Injection Human Albumin 25% 100ml	70000 nos
3.08	Injection Hydroxy methyl cellulose 2 % w/v eye drop	70000 nos
3.09	Injection Ibuprofen (400mg)/100ml	70000 nos
3.1	Injection Infusion Lipid Imulsion	70000 nos
3.11	Injection Intralipid 20%	70000 nos
3.12	Injection Iron sucrose	70000 nos
3.13	Injection L Alanine L Glutamine (20 grm)	70000 nos
3.14	Injection Leucovorin 50 mg	70000 nos
3.15	Injection Leuprolide Acetate 11.25mg	70000 nos
3.16	Injection Liposomal Doxorubicin 40mg	70000 nos
3.17	Injection Low Salt Albumin	70000 nos
3.18	Injection Methylene Blue 10mg/ml - 10ml	70000 nos
3.19	Injection Metoprolol (5mg/ml)	70000 nos
3.2	Injection n. Butyl Cyanoacrylate 5x 1 ml vials	70000 nos
3.21	Injection Natural Surfactant	70000 nos
3.22	Injection Nikorandil 2mg/2ml	65000 nos
3.23	Injection Nivolumab 40mg	65000 nos
3.24	Injection Paclitaxel 100mg	65000 nos
3.25	Injection Palonosetron 0.25mg	65000 nos
3.26	Injection Panitumumab 100mg	65000 nos
3.27	Injection Pegylated G-CSF (Granulocyte colony-stimulating factor) 6mg PFS	65000 nos
3.28	Injection Pembrolizuman 400mg	65000 nos

3.29	Injection Pethidine 25mg/ml	65000 nos
3.3	Injection Remifentanil (2mg/ml)	65000 nos
3.31	Injection Reteplase Kit 18mg x 2vial 1Kit	65000 nos
3.32	Injection Rotavirus Vaccine	65000 nos
3.33	Injection Sodium Tetradecyl Sulphate 30mg/ml, 2 ml vial	65000 nos
3.34	Injection Sufentanil (50mcg/10ml)	65000 nos
3.35	Injection Sugammadex (100mg/ml)	65000 nos
3.36	Injection Tetanus Diptheria	65000 nos
3.37	Injection Verapamil 5mg/2ml	65000 nos
3.38	Injection Vinblastine 10mg	65000 nos
3.39	Injection . Recombinant Human Growth Hormone	55000 nos
3.4	Injection . Terbutaline	55000 nos
3.41	Injection .ibutilide 0.1mg/ml	55000 nos
3.42	Injection .inclisiran 284mg/1.5ml	55000 nos
3.43	Injection .Naloxone 400 µg/ml	55000 nos
3.44	Injection 5 Fluorouracil (5FU) - 500mg	55000 nos
3.45	Injection 5ml Flumazenil 0.1mg / ml amp	55000 nos
3.46	Injection 5ml Sodium valproate 100 mg/ml amp	55000 nos
3.47	Injection Abciximab 10mg/5ml vial	55000 nos
3.48	Injection Acetazolamide 250 mg	55000 nos
3.49	Injection Actinomycin D 0.5 mg Powder	55000 nos
3.5	Injection Acyclovir 250 mg (Powder) vial	55000 nos
3.51	Injection Acyclovir 500mg	55000 nos
3.52	Injection Adenosine 6 mg -2 ml vial	55000 nos
3.53	Injection Adrenaline 1 ml (1:1000) vial	55000 nos
3.54	Injection Adrenaline 1mg/0.5ml	45000 nos
3.55	Injection Adrenocorticophin 60 IU /ml vial	45000 nos
3.56	Injection alanine Infusion 100 ml	45000 nos
3.57	Injection albumin 20% 100 ml	45000 nos
3.58	Injection albumin 5% 250 ml vial	45000 nos
3.59	Injection Albumin bound paclitaxel 100mg Powder	45000 nos
3.6	Injection Alprostadil 0.5mg/ml	45000 nos
3.61	Injection Amikacin 100mg	45000 nos
3.62	Injection Amikacin 250 mg /ml	45000 nos
3.63	Injection Amikacin 500 mg /2ml	45000 nos
3.64	Injection Amikacin 750 mg/3ml	45000 nos
3.65	Injection Amino acid 10% (Pediatric /neonatal)100 ml	45000 nos
3.66	Injection Amino acid 10% (Pediatric /neonatal)500 ml	45000 nos
3.67	Injection Amino acid 5% (Pediatric /neonatal)100 ml	45000 nos
3.68	Injection Amino acid 5% (Pediatric /neonatal)500 ml	45000 nos
3.69	Injection Amino acid 7% (Pediatric /neonatal)100 ml	45000 nos
3.7	Injection Amino acid 7% (Pediatric /neonatal)500 ml	45000 nos
3.71	Injection Aminophylline 250 mg/ml amp	50000 nos
3.72	Injection Amiodarone 50 mg/ml 3 ml vial	50000 nos

3.73	Injection Amoxicillin 125mg + Clavulanic acid 25 mg	50000 nos
3.74	Injection Amoxicillin 1gm	50000 nos
3.75	Injection Amoxicillin 250mg	50000 nos
3.76	Injection Amoxicillin 250mg + Clavulanic acid 50 mg	50000 nos
3.77	Injection Amoxicillin 500mg	50000 nos
3.78	Injection Amoxicillin 500mg + Clavulanic acid 100 mg	50000 nos
3.79	Injection Amoxycillin (1000mg) + Clavulanic Acid (200mg) vial	50000 nos
3.8	Injection Amphotericin-B 50 mg vial	50000 nos
3.81	Injection Ampicillin + Sulbactam 1.5 gm vial	50000 nos
3.82	Injection Ampicillin 125 mg	50000 nos
3.83	Injection Ampicillin 1gm	50000 nos
3.84	Injection Ampicillin 500 mg vial	50000 nos
3.85	Injection Anti D Immunoglobulin 150 mcg	50000 nos
3.86	Injection Anti D Immunoglobulin 300 mcg	50000 nos
3.87	Injection Anti snake venom Polyvalent 10 ml vial	50000 nos
3.88	Injection Anti snake venom (Lyophilized) 10 ml vial	50000 nos
3.89	Injection Anti Venom Immunoglobulin	50000 nos
3.9	Injection Anti-rabies immunoglobulin 150 IU	50000 nos
3.91	Injection Anti-tetanus immunoglobulin 250 IU	50000 nos
3.92	Injection Anti-tetanus immunoglobulin 500 IU	50000 nos
3.93	Injection Arginine Chloride 10 % 100 mg/ml vial	50000 nos
3.94	Injection Artemether 60 mg vial	50000 nos
3.95	Injection Artemether 80 mg/ml vial	50000 nos
3.96	Injection Artesunate (Powder) 60 mg vial	50000 nos
3.97	Injection Artesunate 120mg	50000 nos
3.98	Injection Artesunate 60 mg + Mefloquine 120 mg / ml amp	50000 nos
3.99	Injection Ascorbic acid 100 mg	50000 nos
4	Injection Aspart 100 IU/ml	50000 nos
4.01	Injection Atracurium 10 mg/ml vial	50000 nos
4.02	Injection Atracurium 25 mg/2.5ml vial	50000 nos
4.03	Injection Atracurium 50 mg/5ml vial	50000 nos
4.04	Injection Atropine 1mg/mL	50000 nos
4.05	Injection Atropine Sulphate 0.6 mg/ml 1 ml vial	50000 nos
4.06	Injection Azathioprine 100 mg vial	50000 nos
4.07	Injection Azithromycin 500 mg amp	50000 nos
4.08	Injection Aztreonam 1 gm vial	50000 nos
4.09	Injection Aztreonam 2 gm vial	50000 nos
4.1	Injection Baclofen 1 mg /ml vial	50000 nos
4.11	Injection BCG for intravesical Triptoellin 11.25mg	50000 nos
4.12	Injection Benzathine benzylpenicillin 12 lac units	50000 nos
4.13	Injection Benzathine benzylpenicillin 6 lac units	50000 nos
4.14	Injection Benzathine Penicillin 1.2 mu vials	50000 nos
4.15	Injection Benzyl penicillin 10 lac units	50000 nos
4.16	Injection Benzyl Penicillin 500000 U vial	50000 nos

4.17	Injection Betamethasone 0.5% w/v	50000 nos
4.18	Injection Betamethasone 20 mg/ 5 ml vial	50000 nos
4.19	Injection Bevacizumab 100 mg	50000 nos
4.2	Injection Bevacizumab 400 mg	50000 nos
4.21	Injection Bisacodyl 10 mg	50000 nos
4.22	Injection Bleomycin 15 mg	50000 nos
4.23	Injection Botulinum Toxin Type A 50 units	50000 nos
4.24	Injection Bupivacaine heavy 0.5%	50000 nos
4.25	Injection Bupivacaine Hydrochloride 0.5% 20 ml vial	50000 nos
4.26	Injection Caffeine citrate 20 mg/ml 1 ml	50000 nos
4.27	Injection Caffeine citrate 20 mg/ml 2ml	50000 nos
4.28	Injection Caffeine citrate 20 mg/ml 3 ml	50000 nos
4.29	Injection Calcitriol 1 mcg /ml vial	50000 nos
4.3	Injection Calcium chloride 10 ml vial	50000 nos
4.31	Injection Calcium gluconate 10 % 10 ml	50000 nos
4.32	Injection Calcium Gluconate 10 ml	50000 nos
4.33	Injection Calcium Gluconate 100mg/mL 10mL	50000 nos
4.34	Injection Carbachol 0.01%	50000 nos
4.35	Injection Carbetocin 100 mcg/ml	50000 nos
4.36	Injection Carboplatin 10 mg/ml (45 ml amp/ 450 mg vial)	50000 nos
4.37	Injection Carboprost 250 mcg/ml amp	50000 nos
4.38	Injection Caspofungin 50 mg/ 10 ml	50000 nos
4.39	Injection Caspofungin 70 mg/ 10 ml	50000 nos
4.4	Injection Cefalexin 125mg	50000 nos
4.41	Injection Cefalexin 250mg	50000 nos
4.42	Injection Cefazolin 1 gm vial	50000 nos
4.43	Injection Cefazolin 500mg	50000 nos
4.44	Injection Cefepime 1 gm	50000 nos
4.45	Injection Cefepime 1000 mg + Tazobactam 125 mg vial	50000 nos
4.46	Injection Cefepime 250 mg	50000 nos
4.47	Injection Cefepime 500 mg	50000 nos
4.48	Injection Cefepime 500 mg + Tazobactam 62.5 mg vial	50000 nos
4.49	Injection Cefoperazone & Sulbactam 1.5gm	50000 nos
4.5	Injection Cefoperazone & Sulbactam 1gm	50000 nos
4.51	Injection Cefoperazone 1000 mg vial	50000 nos
4.52	Injection Cefoperazone 2000mg + Sulbactam 1000 mg	50000 nos
4.53	Injection Cefoperazone 250 mg vial	50000 nos
4.54	Injection Cefoperazone 500 mg vial	50000 nos
4.55	Injection Cefotaxime 1 gm	60000 nos
4.56	Injection Cefotaxime 125mg	60000 nos
4.57	Injection Cefotaxime 250 mg	60000 nos
4.58	Injection Cefotaxime 500 mg	60000 nos
4.59	Injection Cefoxitin 1gm	60000 nos
4.6	Injection Ceftazidime + Sulbactam 1.5gm	60000 nos

4.61	Injection Ceftazidime + Sulbactam 1gm	60000 nos
4.62	Injection Ceftazidime 1 gm	60000 nos
4.63	Injection Ceftazidime 2 gm	60000 nos
4.64	Injection Ceftazidime 200 mg + Avibactam 500 mg vial	60000 nos
4.65	Injection Ceftazidime 250 mg	60000 nos
4.66	Injection Ceftizoxime 1 gm vial	60000 nos
4.67	Injection Ceftriaxone 1 gm (Powder)vial	60000 nos
4.68	Injection Ceftriaxone 125mg	60000 nos
4.69	Injection Ceftriaxone 250 mg	60000 nos
4.7	Injection Ceftriaxone 2gm	60000 nos
4.71	Injection Ceftriaxone 500 mg	60000 nos
4.72	Injection Ceftriaxone 1000 mg + Sulbactam 500 mg (1.5 gm) vial	60000 nos
4.73	Injection Cefuroxime 1.5 gm vial	60000 nos
4.74	Injection Cefuroxime 250 mg vial	60000 nos
4.75	Injection Cefuroxime 750 mg vial	60000 nos
4.76	Injection Cetuximab 100 mg	60000 nos
4.77	Injection Chloramphenicol 1 gm/5ml vial	60000 nos
4.78	Injection Chlorpheniramine maleate 10 mg/ml	60000 nos
4.79	Injection Ciprofloxacin 200mg/100ml infusion	60000 nos
4.8	Injection Ciprofloxacin 500 mg -100ml infusion	60000 nos
4.81	Injection Cisplatin 50mg	60000 nos
4.82	Injection Cisplatin 50mg/50ml	60000 nos
4.83	Injection Citicoline 2 ml	60000 nos
4.84	Injection Clarithromycin 500 mg	60000 nos
4.85	Injection Clindamycin 150 mg	60000 nos
4.86	Injection Clindamycin 600 mg	60000 nos
4.87	Injection Cloxacillin 250mg	60000 nos
4.88	Injection Cloxacillin 500 mg vial	60000 nos
4.89	Injection Coagulation factor IX 500 IU	60000 nos
4.9	Injection Coagulation factor IX 600 IU	60000 nos
4.91	Injection Coagulation factor VIII 1000 IU	60000 nos
4.92	Injection Coagulation factor VIII 250 IU	60000 nos
4.93	Injection Coagulation factor VIII 500 IU	60000 nos
4.94	Injection colistimethate Sodium 1 MIU vial	60000 nos
4.95	Injection Colistin(Colistimethate Sodium) 4.5 MIU vial	60000 nos
4.96	Injection Collagen particles with mupirocin with metronidazole	60000 nos
4.97	Injection Co-trimoxazole [Sulphamethoxazole + Trimethoprim] 80:16mg/mL in 10mL	60000 nos
4.98	Injection Co-trimoxazole [Sulphamethoxazole + Trimethoprim] 80:16mg/mL in 5mL	60000 nos
4.99	Injection Cryoprecipitate (as Licensed)	60000 nos
5	Injection Cyanocobalamine 1 mg vial	60000 nos
5.01	Injection Cyanocobalamine 500mcg vial	60000 nos
5.02	Injection Cyclophosphamide 100 mg (Powder)	60000 nos

5.03	Injection Cyclophosphamide 1000 mg (Powder)	60000 nos
5.04	Injection Cyclophosphamide 200 mg (Powder)	60000 nos
5.05	Injection Cyclophosphamide 500 mg (Powder)	60000 nos
5.06	Injection Cyclosporine 50mg/ml	60000 nos
5.07	Injection Daunorubicin 20 mg	60000 nos
5.08	Injection Deferoxamine mesylate 500 mg vial	60000 nos
5.09	Injection Denosumab 12mg	60000 nos
5.1	Injection Desferrioxamine 500mg	60000 nos
5.11	Injection Desmopressin 4 mcg /ml vial	60000 nos
5.12	Injection Dexamethasone 120 mg multi dose vial	60000 nos
5.13	Injection Dexamethasone 4mg/mL	45000 nos
5.14	Injection Dexamethasone 8mg/ 2ml vial	45000 nos
5.15	Injection Dexmedetomidine 100 mcg/ml 1 ml vial	45000 nos
5.16	Injection Dexmedetomidine 100 mcg/ml 2 ml vial	45000 nos
5.17	Injection Dexmedetomidine 200 mcg/ml 2 ml vial	45000 nos
5.18	Injection Dexmedetomidine 50 mcg/ml 0.5 ml vial	45000 nos
5.19	Injection Dextran -40 (10%)	45000 nos
5.2	Injection Dextrose 25 %	45000 nos
5.21	Injection Diatrizoate Meglumine and Diatrizoic sodium 76 % 20 ml vial	45000 nos
5.22	Injection Diatrizoic Acid 70 mg	45000 nos
5.23	Injection Diazepam 10 mg/ 2ml vial	45000 nos
5.24	Injection Diclofenac 25 mg/ml	45000 nos
5.25	Injection Diclofenac 75mg/mL (AQUA)	45000 nos
5.26	Injection Dicyclomine 10 mg/ml	45000 nos
5.27	Injection Digoxin 0.25 mg/ml	45000 nos
5.28	Injection Digoxin 0.5 mg/2ml	45000 nos
5.29	Injection Diltiazem 5 gm/5 ml amp	45000 nos
5.3	Injection Diphtheria antitoxin 10000 IU	45000 nos
5.31	Injection Diphtheria antitoxin 20000 IU	45000 nos
5.32	Injection Dobutamine 250 mg/5 ml amp	45000 nos
5.33	Injection Dobutamine 50mg/ml	45000 nos
5.34	Injection Docetaxel 80 mg	45000 nos
5.35	Injection Dopamine 200 mg /5 ml amp	45000 nos
5.36	Injection Dopamine 40mg/ml	45000 nos
5.37	Injection Doxycycline 100 mg /5 ml	45000 nos
5.38	Injection Drotaverine Hydrochloride 40 mg/2 ml	45000 nos
5.39	Injection Enoxaparin 20mg/0.2 ml vial	45000 nos
5.4	Injection Enoxaparin 40 mg/0.4 ml	45000 nos
5.41	Injection Enoxaparin 60 mg/0.6 ml	45000 nos
5.42	Injection Enoxaparin 80mg/0.8mL	45000 nos
5.43	Injection Epirubicin HCL 50 mg	45000 nos
5.44	Injection Erythropoietin 10000 IU	35000 nos
5.45	Injection Erythropoietin 2000 IU amp	35000 nos
5.46	Injection Erythropoietin 4000 IU amp	35000 nos

5.47	Injection Esmolol 10 mg/ml 10 vial	35000 nos
5.48	Injection Esmolol 10mg/ml in 3mL	35000 nos
5.49	Injection Esomeprazole 40 mg	35000 nos
5.5	Injection Etofylline (77mg) + Theophylline (23mg)	35000 nos
5.51	Injection Etomidate 2 mg/ ml 10 ml vial	35000 nos
5.52	Injection Etomidate 2 mg/ ml 20 ml vial	35000 nos
5.53	Injection Etophylline 84.7 mg +Theophylline 25.3 mg vial - 2 ml	35000 nos
5.54	Injection Etoposide 20 mg/ ml 5ml	35000 nos
5.55	Injection Factor VIII concentrate pre filled syringe	35000 nos
5.56	Injection Fentanyl 50mg/ml	35000 nos
5.57	Injection Ferrous carboxymaltose 500 mg amp	35000 nos
5.58	Injection Filgrastim 120 mcg	35000 nos
5.59	Injection Filgrastim 300 mcg vial	35000 nos
5.6	Injection Filgrastim 480 mcg	35000 nos
5.61	Injection Fluorouracil 250 mg/ml vial	40000 nos
5.62	Injection Fomepizole 1gm/mL	40000 nos
5.63	Injection Fosfomycin 2gm	40000 nos
5.64	Injection Fosfomycin Sodium 4 gm amp	40000 nos
5.65	Injection Fosphenytoin 150 mg/ 2ml vial	40000 nos
5.66	Injection Furosemide 10 mg/ml	40000 nos
5.67	Injection Gadopentetate Dimeglumine 469.0mg/10ml	40000 nos
5.68	Injection Gadoterate meglumine 0.5 mmol/ml- 10 ml vial	40000 nos
5.69	Injection Ganciclovir 500 mg amp	40000 nos
5.7	Injection G-CSF (Granulocyte colony-stimulating factor) 300 mcg PFS	40000 nos
5.71	Injection Gentamicin 10 mg/ml	40000 nos
5.72	Injection Gentamicin 40 mg/ml	40000 nos
5.73	Injection Gentamicin 80 mg/2 ml	40000 nos
5.74	Injection Glargine Insulin 100 IU /ml -3 ml cartridge or prefilled syringe	40000 nos
5.75	Injection Glucagon 1 mg/ml amp	40000 nos
5.76	Injection Glycerin / Glycerol Tropical 500ml	40000 nos
5.77	Injection Glyceryl trinitrate 25 mg /ml	40000 nos
5.78	Injection Glyceryl trinitrate 5 mg /ml	40000 nos
5.79	Injection Glycopyrolate 0.5 mg + Neostigmine Methylsulphate 2.5 mg 5 ml ampoule / vial	35000 nos
5.8	Injection Glycopyrrolate 0.2 mg/ml 2 ml ampoule	35000 nos
5.81	Injection Goserelin 10.8 mg PFI	35000 nos
5.82	Injection Goserelin 3.6 mg	35000 nos
5.83	Injection Granisetron 0.1 mg /ml amp	35000 nos
5.84	Injection Haemocoagulase (1 IU)	35000 nos
5.85	Injection Haloperidol 5 mg/ml vial	35000 nos
5.86	Injection Hemocoagulase (1IU)	35000 nos
5.87	Injection Heparin lock 10 IU /ml 10 ml vial	35000 nos
5.88	Injection Heparin Sodium 1000 IU/ml vial	35000 nos
5.89	Injection Heparin Sodium 5000 IU/ml 1ml	35000 nos

5.9	Injection Heparin Sodium 5000 IU/ml 5ml vial	35000 nos
5.91	Injection Hepatitis B Immunoglobulin 100 IU vial	35000 nos
5.92	Injection Hepatitis B immunoglobulin 200 IU (Volume: Not more than 0.5mL)	35000 nos
5.93	Injection Hepatitis B Vaccine 20mcg	35000 nos
5.94	Injection Hepatitis B vaccine 0.5 ml	35000 nos
5.95	Injection Human Insulin Regular 40 IU /ml prefilled syringe	35000 nos
5.96	Injection Human Insulin Regular 40 IU /ml vial	35000 nos
5.97	Injection Human Normal immunoglobulin 500mg 10mL	35000 nos
5.98	Injection Human normal immunoglobulin 5gm 100mL	35000 nos
5.99	Injection Human recombinant Rabies Immunoglobulin 300 IU vial	35000 nos
6	Injection Hyaluronidase 1500 IU vial	35000 nos
6.01	Injection Hydrocortisone 100 mg/3ml	35000 nos
6.02	Injection Hydrocortisone 200mg	35000 nos
6.03	Injection Hydroxocobalamin 1 mg/ml vial	35000 nos
6.04	Injection Hydroxyprogesterone 500 mg prefilled syringe /vial	35000 nos
6.05	Injection Hyoscine Butylbromide 20mg/ml amp	35000 nos
6.06	Injection Ibandronate 150	35000 nos
6.07	Injection Ibuprofen 5mg/mL	35000 nos
6.08	Injection Ifosfamide 1 gm + mesna	35000 nos
6.09	Injection Ifosfamide 2 gm + mesna	35000 nos
6.1	Injection Imipenem 1000 mg + Cilastatin 1000 mg	35000 nos
6.11	Injection Imipenem 125 mg + Cilastatin 125 mg	35000 nos
6.12	Injection Imipenem 1gm	35000 nos
6.13	Injection Imipenem 250 mg + Cilastatin 250 mg	35000 nos
6.14	Injection Imipenem 500 mg + Cilastatin 500 mg	35000 nos
6.15	Injection imipenem 500mg	35000 nos
6.16	Injection Influenza vaccine	35000 nos
6.17	Injection Insulin Aspart 100 IU /ml 10 vial	35000 nos
6.18	Injection Insulin Glulisine 100 IU /ml 3 ml Cartridge or pre filled syringe	35000 nos
6.19	Injection Insulin Human isophane purified 100 IU /ml vial or pre filled syringe	35000 nos
6.2	Injection Insulin Human Mixtard	35000 nos
6.21	Injection Insulin Isophane /NPH (70 %) + Human Insulin /Soluble Insulin (30%) 10 ml 40 IU /ml Cartridge or pre filled syringe	50000 nos
6.22	Injection Insulin Premixed Soluble Insulin Aspart 30 % + Protamine Crystallised Insulin Aspart 70 % 100 IU /ml 3ml Cartridge or pre filled syringe	50000 nos
6.23	Injection Intravenous immunoglobulin 10 mg/100 ml	50000 nos
6.24	Injection Intravenous immunoglobulin 5 mg/100 ml	50000 nos
6.25	Injection Iobitridol 350mg/100ml	50000 nos
6.26	Injection Iodixanol 320 mg I/ml, 100 ml vial	50000 nos
6.27	Injection Iohexol 300 mgI/ml, 100 ml vial	50000 nos
6.28	Injection Iohexol 300 mgI/ml, 50 ml vial	50000 nos
6.29	Injection Iohexol 350 mgI/ml, 100 ml vial	50000 nos
6.3	Injection Iohexol 350 mgI/ml, 50 ml vial	50000 nos

6.31	Injection Iopromide 300 mg/ml, 100 ml vial	50000 nos
6.32	Injection Iopromide 300 mg/ml, 50 ml vial	50000 nos
6.33	Injection Iopromide 370 mg/ml, 100 ml vial	50000 nos
6.34	Injection Iopromide 370 mg/ml, 50 ml vial	50000 nos
6.35	Injection Iopromide 370mg/100ml	50000 nos
6.36	Injection Irinotecan 100 mg	50000 nos
6.37	Injection Isoprenaline 2mg/ml 2ml ampoule	45000 nos
6.38	Injection Ketamine 10mg/mL	45000 nos
6.39	Injection Ketamine 50mg/ml (Preservative Free)	45000 nos
6.4	Injection Ketamine hydrochloride 50 mg/ml 10 ml ampoule/vial	45000 nos
6.41	Injection Ketorolac	45000 nos
6.42	Injection Labetalol 20ml ampoule	45000 nos
6.43	Injection Labetalol 5mg/ml 4 ml	45000 nos
6.44	Injection Lacosamide	45000 nos
6.45	Injection L-Asparaginase 5000 IU vial	45000 nos
6.46	Injection Leobupivacaine 0.5% (isobanic) 4ml/ampoule	45000 nos
6.47	Injection Levetiracetam 100 mg/ ml 5ml vial	45000 nos
6.48	Injection Levofloxacin 500 mg (100 ml)vial	45000 nos
6.49	Injection Levofloxacin 750 mg	45000 nos
6.5	Injection Levosimendan 12.5 mg vial	45000 nos
6.51	Injection Lignocaine + Adrenaline 2% 1:200000 (5mcg/ml) vial	45000 nos
6.52	Injection Lignocaine 1% 30 ml (w/ preservative)	45000 nos
6.53	Injection Lignocaine 2% 30 ml (w/ preservative)	45000 nos
6.54	Injection Lignocaine 2% 50 ml (without preservative)	45000 nos
6.55	Injection Lignocaine 4% 2 ml ampoule	45000 nos
6.56	Injection Lignocaine 5% 2 ml ampoule	45000 nos
6.57	Injection Linezolid 600 mg amp	45000 nos
6.58	Injection Lipiodol 480 mg/ml, 20ml amp	45000 nos
6.59	Injection Liposomal Amphotericin-B 50 mg amp	45000 nos
6.6	Injection Lispro 100U/ml	45000 nos
6.61	Injection Lorazepam 2mg/ml	45000 nos
6.62	Injection Lorazepam 4mg/ml	45000 nos
6.63	Injection Magnesium Sulphate 25%	45000 nos
6.64	Injection Magnesium Sulphate 500mg/mL (50%w/v)	45000 nos
6.65	Injection Mantoux (PPD) 2 T.U / 0.1 ml ampoule / vial	50000 nos
6.66	Injection Mephentermine 15mg/ml 10ml ampoule	50000 nos
6.67	Injection Meropenem 1 gm	50000 nos
6.68	Injection Meropenem 1000 mg + Sulbactam 500 mg	50000 nos
6.69	Injection Meropenem 250mg	50000 nos
6.7	Injection Meropenem 500 mg vial	50000 nos
6.71	Injection Mesna 100 mg/ml (10 ml amp)	50000 nos
6.72	Injection Mesna 100 mg/ml (2 ml amp)	50000 nos
6.73	Injection Methylergometrine 0.2 mg /ml amp	50000 nos
6.74	Injection Methotrexate 15 mg vial	50000 nos

6.75	Injection Methotrexate 20 mg vial	50000 nos
6.76	Injection Methotrexate 25 mg vial	50000 nos
6.77	Injection Methotrexate 50 mg vial	50000 nos
6.78	Injection Methyl Prednisolone 125 mg vial	50000 nos
6.79	Injection Methyl Prednisolone 1gm	50000 nos
6.8	Injection Methyl Prednisolone 40 mg/ml -1 ml	50000 nos
6.81	Injection Methyl Prednisolone 40 mg/ml -10 ml	50000 nos
6.82	Injection Methyl Prednisolone 40 mg/ml -125 ml	50000 nos
6.83	Injection Methyl Prednisolone 40 mg/ml -2 ml	50000 nos
6.84	Injection Methyl Prednisolone 40 mg/ml -250 ml	50000 nos
6.85	Injection Methyl Prednisolone 40 mg/ml -5 ml	50000 nos
6.86	Injection Methyl Prednisolone 40 mg/ml -500 ml	50000 nos
6.87	Injection Methyl Prednisolone 500 mg vial	50000 nos
6.88	Injection Methylcobalamin (vitamin B12) 500 mcg/ml	50000 nos
6.89	Injection Methylene Blue 10 mg/ml amp	50000 nos
6.9	Injection Metoclopramide 1 mg/ ml - 5ml amp	50000 nos
6.91	Injection Metoclopramide 5 mg/ ml - 2ml amp	50000 nos
6.92	Injection Metoclopramide	50000 nos
6.93	Injection Metoprolol 1mg/ml 5ml ampoule	50000 nos
6.94	Injection Metronidazole 500 mg / 100 ml	50000 nos
6.95	Injection Midazolam 1 mg/ml 1 ml ampoule / vial	50000 nos
6.96	Injection Midazolam 1 mg/ml 10 ml ampoule / vial	50000 nos
6.97	Injection Midazolam 1 mg/ml 5 ml ampoule / vial	50000 nos
6.98	Injection Midazolam 5mg/mL	50000 nos
6.99	Injection Milrinone 10mg/10ml vial	50000 nos
7	Injection Minocycline 100 mg	50000 nos
7.01	Injection Morphine 10mg/mL	50000 nos
7.02	Injection Morphine 15mg/mL	50000 nos
7.03	Injection Moxifloxacin 500 mg	50000 nos
7.04	Injection Multivitamin (containing B1, B2, B12, B6, NICOTINAMIDE, PANTHENOL, zinc, selenium, vit.A,D,E,K and beta carotene) 2 ml amp	50000 nos
7.05	Injection Multivitamin Infusions	60000 nos
7.06	Injection N-Acetyl Cysteine 1 gm/5 ml amp	60000 nos
7.07	Injection N-Acetyl Cysteine 200mg/mL 10mL	60000 nos
7.08	Injection N-Acetyl Cysteine 200mg/mL 2mL	60000 nos
7.09	Injection N-Acetyl Cysteine 200mg/ml vial 5ml amp	60000 nos
7.1	Injection Naloxone 0.4mg/mL	60000 nos
7.11	Injection Naloxone 400 mcg/ml - 2ml amp	60000 nos
7.12	Injection Nanopaclitaxel 30 mg	60000 nos
7.13	Injection Neostigmine methyl sulphate 0.5 mg/ml ampoule	60000 nos
7.14	Injection Neostigmine methyl sulphate 2.5 mg/ml ampoule	60000 nos
7.15	Injection Netilmycin 10 mg	60000 nos
7.16	Injection Netilmycin 25 mg	60000 nos

7.17	Injection Netilmycin 50 mg	60000 nos
7.18	Injection Nimotuzumab 100 mg vial	60000 nos
7.19	Injection Nitroglycerin 5mg	60000 nos
7.2	Injection Nivolumab	60000 nos
7.21	Injection Noradrenaline 1mg/ml	50000 nos
7.22	Injection Noradrenaline 2mg/ml	50000 nos
7.23	Injection Noradrenaline 4 mg/2 ml	50000 nos
7.24	Injection Octreotide 100 mcg (micrograms)	50000 nos
7.25	Injection Octreotide 100mcg/ml	50000 nos
7.26	Injection Octretide 50 mcg amp	50000 nos
7.27	Injection Omalizumab 150 mg	50000 nos
7.28	Injection Omeprazole 40mg	50000 nos
7.29	Injection Ondansetron 2mg/ml	50000 nos
7.3	Injection Ondansetron 4 mg	50000 nos
7.31	Injection Ondansteron 8 mg	50000 nos
7.32	Injection Oxaliplatin 100 mg vial	50000 nos
7.33	Injection Oxytocin 5 IU vial	10000 nos
7.34	Injection Paclitaxel 260 mg vial	25000 nos
7.35	Injection Pancuronium 4mg/ampoule	25000 nos
7.36	Injection Pantoprazole 40 mg	70000 nos
7.37	Injection Papaverine 30mg/ml 2ml ampoule	25000 nos
7.38	Injection Paracetamol (1gm)/(100ml) IV	40000 nos
7.39	Injection Paracetamol 150mg/mL	40000 nos
7.4	Injection Paracetamol ampoule	40000 nos
7.41	Injection Paracetamol infusion 1000mg/100ml (1% w/v)	40000 nos
7.42	Injection Pegylated Filgrastim 6mg vial	40000 nos
7.43	Injection Pemetrexed 100mg vial	30000 nos
7.44	Injection Pemetrexed 500 mg vial	30000 nos
7.45	Injection Pentazocine (30mg)	30000 nos
7.46	Injection Pertuzumab 420mg	30000 nos
7.47	Injection Pheniramine Maleate 22.75 mg/2 ml	25000 nos
7.48	Injection Phenobarbitone 200 mg/ ml amp	25000 nos
7.49	Injection Phenylephrine 10 mg/ml 10ml	25000 nos
7.5	Injection Phenylephrine 10mg/ml	25000 nos
7.51	Injection Phenytion 25 mg/ ml vial	25000 nos
7.52	Injection Phenytoin 100 mg/ml vial	25000 nos
7.53	Injection Phenytoin 50 mg/mL	25000 nos
7.54	Injection Physostigmine 1mg/ml -2ml amp	25000 nos
7.55	Injection Phytomenadione (Vitamin K1) 1mg	25000 nos
7.56	Injection Pilocarpine 0.5% w/v	35000 nos
7.57	Injection Piperacillin + Tazobactam 1.125 gm	35000 nos
7.58	Injection Piperacillin + Tazobactam 2.250 gm	35000 nos
7.59	Injection Piperacillin + Tazobactam 4.500 gm	35000 nos
7.6	Injection Pneumococcal Conjugate Vaccine 0.5 ml pre filled syringe	35000 nos

7.61	Injection Polymyxin B 7500000 U vial	35000 nos
7.62	Injection Potassium Chloride 15 % (2 Meq/ml) 10 amp	35000 nos
7.63	Injection Potassium chloride 150mg/ml 10mL	35000 nos
7.64	Injection Pralidoxime Chloride (2-PAM) 25mg/mL	35000 nos
7.65	Injection Prazosin 0.5 mg	35000 nos
7.66	Injection Prazosin 1 mg	25000 nos
7.67	Injection Prazosin 10 mg	25000 nos
7.68	Injection Prazosin 2.5 mg	25000 nos
7.69	Injection Prazosin 5 mg	25000 nos
7.7	Injection Premix Insulin 30:70 Injection (Regular:NPH) 40 IU/ml	25000 nos
7.71	Injection Premixed Soluble Insulin Aspart 30 % + Protamine Crystallised Insulin Aspart 70% 100 IU /ml 3 ml Cartridge or pre filled syringe	25000 nos
7.72	Injection Procaine Benzyl Penicillin 1000 mg (1 million) vial	25000 nos
7.73	Injection Procaine benzylpenicillin 3 m.i.u.	25000 nos
7.74	Injection Prochlorperazine 12.5 mg /ml	25000 nos
7.75	Injection Promethazine 25 mg 2ml amp	25000 nos
7.76	Injection Propofol 1% (10 mg /ml) 10 ml ampoule / vial	25000 nos
7.77	Injection Propofol 1% (10 mg /ml) 20 ml ampoule / vial	25000 nos
7.78	Injection Propofol 1% (10 mg /ml) 50 ml ampoule / vial	25000 nos
7.79	Injection Prostaglandin E-1 0.5mg/mL in alcohol	25000 nos
7.8	Injection Protamine Sulphate 10 mg vial	25000 nos
7.81	Injection Protamine Sulphate 50 mg vial	25000 nos
7.82	Injection Pyridostigmine	25000 nos
7.83	Injection Quinine 300mg/ml	25000 nos
7.84	Injection Rabies vaccine 2.5 IU ampoule	30000 nos
7.85	Injection Ranitidine 25mg/ml	20000 nos
7.86	Injection Ranitidine 50mg/2ml amp/vial	20000 nos
7.87	Injection Recombinant coagulation Factor VIII 1000 IU	10000 nos
7.88	Injection Recombinant coagulation Factor VIII 250 IU	10000 nos
7.89	Injection Recombinant coagulation Factor VIII 500 IU	10000 nos
7.9	Injection Regular Insulin	20000 nos
7.91	Injection Reteplase 18mg	20000 nos
7.92	Injection Rituximab 100 mg/10 mL	20000 nos
7.93	Injection Rituximab 500 mg vial	20000 nos
7.94	Injection Rocuronium 50 mg/ml vial	20000 nos
7.95	Injection Ropivacaine 0.5 %	20000 nos
7.96	Injection Ropivaccine 0.75 % 20ml / 0.5 Heavy 4ml	20000 nos
7.97	Injection Ropivacaine 0.75 % 10 ml	20000 nos
7.98	Injection Salbutamol 1 mg/ml - 5ml amp	20000 nos
7.99	Injection Salbutamol 50mcg/mL	20000 nos
8	Injection Sildenafil 10mg 12.5ml	20000 nos
8.01	Injection Sodium bicarbonate 7.5 % 10 ml	20000 nos
8.02	Injection Sodium bicarbonate 8.4% 10 ml	20000 nos
8.03	Injection Sodium Chloride	20000 nos

8.04	Injection Sodium hyaluronate	20000 nos
8.05	Injection Sodium nitroprusside 10mg/ml	20000 nos
8.06	Injection Sodium Nitroprusside 50mg/2ml vial	20000 nos
8.07	Injection Sodium Tetradecyl Sulphate 30mg	20000 nos
8.08	Injection Sodium Thiosulphate 100 mg/ml vial	20000 nos
8.09	Injection Sterile water 10 ml amp	30000 nos
8.1	Injection Sterile water 5 ml amp	1500 nos
8.11	Injection Streptokinase 1500000 IU vial	100 nos
8.12	Injection Streptokinase 750000 IU	200 nos
8.13	Injection Streptomycin 750 mg	300 nos
8.14	Injection Succinyl choline 50 mg /ml vial	1000 nos
8.15	Injection Sucrose 20 mg/ml 5 ml amp	1500 nos
8.16	Injection Sulbactam 500mg/ 1 gm	1200 nos
8.17	Injection Sulfamethoxazole 80 mg+ Trimethoprim 16 mg / 5ml amp	500 nos
8.18	Injection Surfactant (Suspension for intra tracheal instillation) 240mg/3ml	500 nos
8.19	Injection Surfactant (Suspension for intratracheal instillation) 120mg/1.5mL	500 nos
8.2	Injection Surfactant (Suspension for intratracheal instillation) 240mg/3mL	500 nos
8.21	Injection Surfactant (Suspension for intratracheal instillation) 400mg/5mL	500 nos
8.22	Injection Teicoplanin 200 mg vial	500 nos
8.23	Injection Teicoplanin 400 mg vial	500 nos
8.24	Injection Tenecteplase 20 mg	500 nos
8.25	Injection Tenecteplase 30 mg	500 nos
8.26	Injection Teriparatide 600 mcg	500 nos
8.27	Injection Terlipressin 1 mg/10 ml vial	500 nos
8.28	Injection Testosterone enanthate 250 mg	500 nos
8.29	Injection Tetanus Immunoglobulin 0.5 ml amp	500 nos
8.3	Injection Tetanus toxoid 0.5 mL	20000 nos
8.31	Injection Tetracosactide 250 mcg/ml ampoule / vial	1000 nos
8.32	Injection Thiamine HCL 100 mg /ml vial	1500 nos
8.33	Injection Thiocolchicoside 4Mg	500 nos
8.34	Injection Thiocolchicoside 8Mg	500 nos
8.35	Injection Thiopental Sodium 500 mg ampoule / vial	500 nos
8.36	Injection Thiopentone 1 gm	100 nos
8.37	Injection Ticarcillin and clavulanic acid 3.1 gm amp	500 nos
8.38	Injection Tigecycline 50 mg	100 nos
8.39	Injection Torsemide 10 mg/ml 2ml vial	100 nos
8.4	Injection Tramadol 50mg	25000 nos
8.41	Injection Tramadol 100 mg	10000 nos
8.42	Injection Tranexamic Acid 100 mg/ml 5 ml ampoule	25000 nos
8.43	Injection Triamcinolone 10 mg/40 mg	500 nos
8.44	Injection Tuberculin, Purified Protein derivative (PPD) I.P. 2TU	5000 nos
8.45	Injection Tuberculin, Purified Protein derivative (PPD) I.P. 5TU	100 nos
8.46	Injection Urokinase 5Lakh IU	500 nos
8.47	Injection Vancomycin 1 gm	500 nos

8.48	Injection Vancomycin 250 mg	500 nos
8.49	Injection Vancomycin 500 mg	5000 nos
8.5	Injection Vasopressin 20 IU amp	1500 nos
8.51	Injection Vecuronium 10mg	2000 nos
8.52	Injection Vecuronium 4 mg/ml amp	300 nos
8.53	Injection Vincristine 1 mg/ml vial	1000 nos
8.54	Injection Vincristine 2 mg/ml vial	1000 nos
8.55	Injection Vinorelbine 50 mg/ml vial	1000 nos
8.56	Injection Vitamin B complex (B1, B2, B12, B6, NICOTINAMIDE, PANTHENOL)	1000 nos
8.57	Injection Vitamin A (Retinol as water miscible) 100000 IU	1000 nos
8.58	Injection Vitamin A 50000 IU/ml	1000 nos
8.59	Injection Vitamin k	500 nos
8.6	Injection Vitamin k (Phyto menadione) 1 mg/ml vial	2000 nos
8.61	Injection Vitamin k (Phyto menadione) 10 mg/ml vial	6000 nos
8.62	Injection Voriconazole 200 mg	500 nos
8.63	Injection Warfarin 1 mg	500 nos
8.64	Injection Warfarin 2 mg	500 nos
8.65	Injection Warfarin 5 mg	500 nos
8.66	Injection Zoledronic acid 4 mg vial	500 nos
8.67	Injection Zoledronic acid 5 mg/100 ml amp	500 nos
8.68	Intra Peritoneal Dialysis Fluid w/ Dextrose 1.5% w/v	200 nos
8.69	Intra Peritoneal Dialysis Fluid w/ Dextrose 1.7% w/v	200 nos
8.7	Intra Peritoneal Dialysis Fluid w/ Dextrose 2.5% w/v	200 nos
8.71	Iron Drops 10mg/ml	1000 nos
8.72	Jelly Lignocaine 2%	10000 nos
8.73	Jelly Petroleum Jelly 100% w/w (500 gm)	200 nos
8.74	Ketoprofen Plaster - 30mg	300 nos
8.75	Lignocaine Patch (5%)	500 nos
8.76	Lotion Calamine	500 nos
8.77	Lotion Calamine + Zincoxide + Bentonite + Sodium Citrate + Liquified Phenol + glycerine 100ml	500 nos
8.78	Lotion Permethrin 1%	100 nos
8.79	Magnesium Sulphate Crystal 50gm	500 nos
8.8	Medicated dressing Hydrogel 10 cm x 20 cm -15 g	500 nos
8.81	Mouth Paint Clotrimazole 1% w/w (20 ml)	400 nos
8.82	Mouth Paint Lignocaine 2% w/v 100 ml	400 nos
8.83	Mouth Paint Zytex (Benzalkonia Chloride)	400 nos
8.84	Naltrexone 50 mg	400 nos
8.85	Nasal drops Haemocoagulase (0.2 CU)	2000 nos
8.86	Nasal drops Xylometazoline 0.1 %w/v	2000 nos
8.87	Nasal drops Xylometazoline 0.5 %w/v	2000 nos
8.88	Nasal Spray Mometasone (50 mcg)	2000 nos
8.89	Nasal Spray Budesonide 100 mcg/dose	2000 nos

8.9	Nasal Spray Budesonide 50 mcg/dose	2000 nos
8.91	Nasal Spray Desmopressin 0.01 % (10 mcg / dose) 2.5 ml	2000 nos
8.92	Nasal spray Fluticasone furoate 27.5 mcg	2000 nos
8.93	Nasal Spray Fluticasone propionate (50 mcg) and Azelastine (140 mcg)	2000 nos
8.94	Nasal Spray Midazolam 0.01%	2000 nos
8.95	Nasal Spray salmon calcitonin	2000 nos
8.96	Nasal/Ear Drops Ciprofloxacin 0.3%	2000 nos
8.97	Nasal/Ear Drops Clotrimazole 1%	2000 nos
8.98	Non PVC Non DEHP Dextrose Normal Saline 50ml	1500 nos
8.99	Non PVC Non DEHP IV set with in line microfilter 0.2 Micron (Codon set)	1500 nos
9	Non PVC Non DEHP Normal Saline 100ml	1500 nos
9.01	Non PVC Non DEHP Normal Saline 500ml	1500 nos
9.02	Non PVC Non DEHP Ringer Lactate 500ml	1500 nos
9.03	Ointment Acyclovir 3% w/w	1000 nos
9.04	Ointment Benzyl Nicotinate (2mg) + Heparin (50IU)	1000 nos
9.05	Ointment Chloramphenicol 1 % w/w	1000 nos
9.06	Ointment Clobetasol	1000 nos
9.07	Ointment Clobetasol + Salicylic Acid 3%	1000 nos
9.08	Ointment Clotrimazole	1000 nos
9.09	Ointment Colloidal Silver (Meagheal ointment)	1000 nos
9.1	Ointment Fluticasone	1000 nos
9.11	Ointment Framycetin (1% w/w)	1000 nos
9.12	Ointment Fusidic acid 2% - 10 gm	1000 nos
9.13	Ointment Halobetasol	1000 nos
9.14	Ointment Hydrocorticosone 10% w/v	1000 nos
9.15	Ointment Lignocaine 5% w/w	1000 nos
9.16	Ointment Magnesium Sulphate 58.0 %, Urea 1.0 %, Sulphacetamide sodium 2.5 %, proflavine 0.1% in glycerine 100.0% by weight- 75 mg	1000 nos
9.17	Ointment Metronidazole 2 % w/v	1000 nos
9.18	Ointment Metronidazole 2% w/v +Povidone iodine (20 gm)	1000 nos
9.19	Ointment Miconazole 2%	1000 nos
9.2	Ointment Mometasone	1000 nos
9.21	Ointment Mupirocin 2 % w/w (15 gm)	1000 nos
9.22	Ointment Neosporin	1000 nos
9.23	Ointment Polymyxin B sulphate 1000u/gm + Chloramphenicol 1% w/w 5 mg	1000 nos
9.24	Ointment Povidone Iodine 10%	1000 nos
9.25	Ointment Povidone iodine 5 % (15 gm)	1000 nos
9.26	Ointment Recombinant human epidermal growth factor gel 150 mg	1000 nos
9.27	Ointment Soframycin	1000 nos
9.28	Ointment Tacrolimus 0.1%	1000 nos
9.29	Ointment Tacrolimus 0.3%	1000 nos
9.3	Ointment Terbinafine 1%	1000 nos

9.31	Ointment Thrombophob	1000 nos
9.32	Ointment Urea papain	1000 nos
9.33	Ointments Silver nitrate + Growth factor	1000 nos
9.34	Oral Liquid Amoxicillin 200 mg + Clavulanic acid 28.5 mg/5ml -100 ml	20000 nos
9.35	Oral Liquid Cefalexin 125 mg/ 5ml	20000 nos
9.36	Oral Liquid Cefixime 125 mg/ 5 ml	20000 nos
9.37	Oral Liquid Cefixime 200 mg / 5ml	20000 nos
9.38	Oral Liquid Cefixime 50 mg/ 5ml	20000 nos
9.39	Oral Liquid Cefuroxime 125 mg / 5ml -100 ml	20000 nos
9.4	Oral liquid Cyclosporine 100mg/ml	20000 nos
9.41	Oral Liquid Fluconazole 50 mg/ 5 ml	20000 nos
9.42	Oral Liquid Glycerine 100 ml	20000 nos
9.43	Oral Liquid Metronidazole 200 mg /5 ml- 60 ml	20000 nos
9.44	Oral Liquid Ondansetron 2 mg/5ml 30 ml	20000 nos
9.45	Oral liquid Potassium Chloride 1.5 gm/15 ml 200 ml	20000 nos
9.46	Oral liquid Sulfamethoxazole 200 mg + Trimethoprim 40 mg / 5ml -50 ml	20000 nos
9.47	Oral liquid/ Syrup Metoclopramide 5 mg/ 5ml -100 ml	20000 nos
9.48	Oral Paste Triamcinolone 0.1 % 5 gm	20000 nos
9.49	Oral Rehydration Salts (O.R.S) As licensed	20000 nos
9.5	Oral Solution Caffeine citrate 20 mg/ml (without preservatives) 1 ml	20000 nos
9.51	Oral Solution Caffeine citrate 20 mg/ml (without preservatives) 1.5 ml	20000 nos
9.52	Oral Solution Valganciclovir 50 /ml Powdered	20000 nos
9.53	Pad Magnesium Sulphate 40 x 20 cm -15 g	10000 nos
9.54	Potassium Citrate(1100mg/5ml) + Magesium Citrate (375mg/5ml)/Citric Acid Solution (334mg/5ml)	10000 nos
9.55	Potassium Permanganate crystals (Condy's crystals) 400 mg	10000 nos
9.56	Powder for Injection Alteplase 50 mg ampule	10000 nos
9.57	Powder for Injection Alteplase 20 mg ampule	10000 nos
9.58	Powder for Injection Doxorubicin HCL 50 mg vial	10000 nos
9.59	Powder for Injection Gemcitabine 1 gm	10000 nos
9.6	Powder for Injection Gemcitabine 200 mg	10000 nos
9.61	Powder for Injection Mitomycin C 10 mg vial	10000 nos
9.62	Powder for Injection Mitomycin C 2 mg vial	10000 nos
9.63	Powder for Injection Mitomycin C 5 mg vial	10000 nos
9.64	Powder in Sachet Peracetic acid 16.2 g	10000 nos
9.65	Powder L-arginine 6.5 gm Sachet	10000 nos
9.66	Powder Methylene Blue	10000 nos
9.67	Powder Neomycin + Polymyxin B + Bacitracin 10 gm	10000 nos
9.68	Powder Neosporin	10000 nos
9.69	Powder ORS (Oral Rehydration Solution -Sodium 75 , Chloride 65, Glucose 75, anhydrous Potassium-20, Citrate- 10 mmol / litre Sachet	10000 nos
9.7	Powder Potassium ferric hexacyano-ferrate(II) - 2H ₂ O(Prussian blue)	10000 nos

9.71	Powder Sachet Multiple micronutrient Containing: Iron 12.5 mg (as Ferrous fumarate) + Zinc 5mg + Vit A 300mcg + with or without other micronutrient.	10000 nos
9.72	Powder Sachet N-acetylcysteine Sachet 200mg	10000 nos
9.73	Protein Powder	500 nos
9.74	Protein Powder HP	500 nos
9.75	Psyllium Husk	500 nos
9.76	Respule Budesonide 0.5 mg	500 nos
9.77	Respule Salbutamol 2.5 mg/2.5 ml	500 nos
9.78	Respules Beclomethasone Dipropionate Inhalation (MDI) 100mcg/dose	2000 nos
9.79	Respules Budesonide (100mcg)+ Formoterol (6mcg) Inhalation (MDI/DPI)	2000 nos
9.8	Respules Budesonide (200mcg)+ Formoterol (6mcg) Inhalation (MDI/DPI)	2000 nos
9.81	Respules Budesonide (400mcg)+ Formoterol (6mcg) Inhalation (MDI/DPI)	2000 nos
9.82	Respules Budesonide Inhalation (MDI/DPI) 100 mcg/dose	2000 nos
9.83	Respules Budesonide Inhalation (MDI/DPI) 200 mcg/dose	2000 nos
9.84	Respules Ipratropium Inhalation (MDI/DPI) 20 mcg/dose	2000 nos
9.85	Respules levosulbutamol 1.25mg + Ipratropium 500mcg Respules	2000 nos
9.86	Sachet Fosfomycin	5000 nos
9.87	Sachet Lactobacillus	5000 nos
9.88	Sachet L-Arginine 5gm sachet each pack with 10 sachets	5000 nos
9.89	Sachet Polyethylene Glycol 8.5 g	5000 nos
9.9	Salbutamol + Ipratropium 2.5 mg + 500 mcg /2.5ml	5000 nos
9.91	Shampoo Ketoconazole	5000 nos
9.92	Soap Ketoconazole	5000 nos
9.93	Solution (topical) Hemocoagulase 10 ml	5000 nos
9.94	Solution Absolute Alcohol 99.9 % 1 litre	5000 nos
9.95	Solution Amino Acid Infusion	5000 nos
9.96	Solution Artificial Saliva 0.5% w/v sodium carboxy methyl cellulose + 30% w/v glycerin	5000 nos
9.97	Solution Beclomethasone Dipropionate Inhalation (MDI) 100mcg/dose	5000 nos
9.98	Solution Boric acid + Calcium oxychloride 400 ml	5000 nos
9.99	Solution Budesonide (100mcg)+ Formoterol (6mcg) Inhalation (MDI/DPI)	5000 nos
10	Solution Budesonide (200mcg)+ Formoterol (6mcg) Inhalation (MDI/DPI)	5000 nos
10.01	Solution Budesonide (400mcg)+ Formoterol (6mcg) Inhalation (MDI/DPI)	5000 nos
10.02	Solution Budesonide Inhalation (MDI/DPI) 100 mcg/dose	5000 nos
10.03	Solution Budesonide Inhalation (MDI/DPI) 200 mcg/dose	5000 nos
10.04	Solution Budesonide Respirator solution for use in nebulizer 0.5 mg/ml	5000 nos
10.05	Solution Budesonide Respirator solution for use in nebulizer 1 mg/ml	5000 nos
10.06	Solution Carboxy Methyl Cellulose 0.5 % w/v	5000 nos
10.07	Solution Chlorhexidine 4 %	5000 nos
10.08	Solution Chlorhexidine 5% 1 liter	5000 nos
10.09	Solution Chlorhexidine mouthwash	2000 nos
10.1	Solution Ciprofloxacin 0.3 % + Dexamethasone 0.1 % w/v (5 -10 ml)	5000 nos
10.11	Solution Desflurane 240 ml	5000 nos

10.12	Solution Ear drops Neomycin 0.5% w/v + Beclometasone 0.025% w/v + Clotrimazole 1% w/v+ Lidocaine 2% w/v	5000 nos
10.13	Solution Ear drops Neomycin 3400 IU + Polymyxin B 10000 IU + Hydrocortisone 10 mg	5000 nos
10.14	Solution Enzymes (combination of Proteases, Lipases and Amylases), non-ionic surfactants, preservatives 12% v/v 500 ml	5000 nos
10.15	Solution Ethyl alcohol 70 % 500 ml /1 liter	5000 nos
10.16	Solution Glutaraldehyde 2.4 % litre	5000 nos
10.17	Solution hydrogen peroxide 11 % + Silver nitrate 0.01 % - 5 litre	5000 nos
10.18	Solution Hydrogen peroxide 3% (for dressing)	5000 nos
10.19	Solution Ichthammol Glycerin 10%	5000 nos
10.2	Solution Intraperitoneal dialysis solution 1000mL	5000 nos
10.21	Solution Intraperitoneal dialysis solution 2000mL	5000 nos
10.22	Solution Ipratropium 250 mg/ml	5000 nos
10.23	Solution Ipratropium bromide 250 mcg /ml - 15 ml	5000 nos
10.24	Solution Ipratropium Inhalation (MDI/DPI) 20 mcg/dose	5000 nos
10.25	Solution Ipratropium Respirator solution for use in nebulizer 250 mcg/ml	5000 nos
10.26	Solution Isoflurane 100 ml	5000 nos
10.27	Solution Isoflurane 250 ml	5000 nos
10.28	Solution Isopropyl alcohol 70 to 90%	5000 nos
10.29	Solution Lignocaine (viscous) 4% 100 ml	5000 nos
10.3	Solution Liquid paraffin 100 ml bottles	5000 nos
10.31	Solution Liquid soap	5000 nos
10.32	Solution Liquid Sodium bicarbonate 1.53 gm/5ml	5000 nos
10.33	Solution Mercurochrome 2% w/v	5000 nos
10.34	Solution Methylated spirit 90-95 %	5000 nos
10.35	Solution Minoxidil 1%	5000 nos
10.36	Solution Minoxidil 5%	8000 nos
10.37	Solution Mouth wash Chlorhexidine 0.2 % w/v 100 ml	8000 nos
10.38	Solution mouth wash Hexidine (Non alcohol based) 100ml	8000 nos
10.39	Solution of Glycerin and sodium chloride enema	8000 nos
10.4	Solution ORS (Oral Rehydration Solution -Sodium 75 , Chloride 65, Glucose 75, anhydrous Potassium-20, Citrate- 10 mmol / litre	8000 nos
10.41	Solution Plasmalyte 500 ml	8000 nos
10.42	Solution Polyethylene glycol balanced solution for GI lavage	8000 nos
10.43	Solution Povidine Iodine 0.5 % w/v	8000 nos
10.44	Solution Povidone Iodine 10%	8000 nos
10.45	Solution Povidone Iodine 5%	8000 nos
10.46	Solution Salbutamol 5 mg /ml 15ml	8000 nos
10.47	Solution Salbutamol 5 mg/ml	8000 nos
10.48	Solution Sevoflurane 250 ml	8000 nos
10.49	Solution Silver Nitrate 0.01%- 100ml	8000 nos
10.5	Solution Simethicone & N-Acetyl L-Cysteine Emulsion 15 ml	8000 nos
10.51	Solution Sodium Chloride 5 % w/v	8000 nos

10.52	Solution Sodium Hypochlorite 10% -5L	8000 nos
10.53	Solution Tincture benzoin 100 ml	8000 nos
10.54	Solution Trypan blue 0.06 % 1 ml	8000 nos
10.55	Solution/Gel Chlorhexidine 7.1% digluconate (Umbilical Cord Care)	8000 nos
10.56	Solvent Ether 500 ml	8000 nos
10.57	Spray Benzocaine (0.36% w/w) + Cetrimide (0.50% w/w) (healex)	8000 nos
10.58	Spray Fusidic acid	8000 nos
10.59	Spray Lignocaine 10% 50 ml	8000 nos
10.6	Spray Lignocaine 10% spray 30 ml	8000 nos
10.61	Suppository 5-aminosalicylic acid 500mg	8000 nos
10.62	Suppository Bisacodyl	8000 nos
10.63	Suppository Bisacodyl 5 mg	8000 nos
10.64	Suppository Diazepam 5mg	8000 nos
10.65	Suppository Paracetamol 170 mg	8000 nos
10.66	Suppository Paracetamol 80 mg	8000 nos
10.67	Suspension Calcium carbonate 1250 mg /ml	8000 nos
10.68	Suspension Sodium Bicarbonate 100 mg /15 ml	8000 nos
10.69	Syr 5ml Aluminium hydroxide 250 mg + Magnesium hydroxide 250 mg 200ml	500 nos
10.7	Syr Acyclovir 400 mg/5 ml	500 nos
10.71	Syr Albendazole 200mg/5ml	500 nos
10.72	Syr Albendazole 400 mg/10ml	500 nos
10.73	Syr Ambroxol 15 mg + Terbutaline 1.25 mg+ Guaifenesin 50 mg/ 5 ml	500 nos
10.74	Syr Ambroxol 50 mg+Levosulbutamol 1mg+ Guaifenesin 50 mg -200 ml	500 nos
10.75	Syr Ammonium Chloride 30mg + Chlorpheniramine Maleate 2.5 mg + Dextromethorphan Hydrobromide 5 mg + Guaifenesin 50 mg	500 nos
10.76	Syr Amoxicillin 125mg + Clavulanic acid 31.25 mg/5ml	500 nos
10.77	Syr Amoxicillin 125mg/5mL	500 nos
10.78	Syr Amoxicillin 200mg + Clavulanic acid 28.5mg /5ml	500 nos
10.79	Syr Amoxicillin 250mg + Clavulanic Acid 62.5mg/5mL	500 nos
10.8	Syr Amoxicillin 250mg/5ml	500 nos
10.81	Syr Amoxycillin 500 mg	500 nos
10.82	Syr Antacid	500 nos
10.83	Syr Antacid + Oxetacaine	500 nos
10.84	Syr Appetite stimulant (Aptivate)	500 nos
10.85	Syr Artemether (80mg) + Lumefantrine (480mg)/5ml	500 nos
10.86	Syr Azithromycin 200 mg /5 ml - 60 ml	500 nos
10.87	Syr Calcium	500 nos
10.88	Syr Calcium Carbonate (80mg) + Sodium Alginate (250mg) + Sodium Bicarbonate (133.5mg)	500 nos
10.89	Syr Carbamazepine 100 mg/5 mL	500 nos
10.9	Syr Carbamazepine 200 mg/5 mL	500 nos
10.91	Syr Cefadroxil 125mg/5ml	500 nos
10.92	Syr Cefixime 100mg/5ml	500 nos
10.93	Syr Cefpodoxime	500 nos

10.94	Syr Cetirizine 5mg/5mL	500 nos
10.95	Syr Chloroquine 50 mg/5 ml	500 nos
10.96	Syr Chlorpheniramine 2mg/5mL	500 nos
10.97	Syr Chlorpromazine 25mg/5mL	500 nos
10.98	Syr Cholecalciferol 400 IU/ml	500 nos
10.99	Syr Ciprofloxacin 250 mg/5ml	500 nos
11	Syr Clarithromycin 125mg/5ml	500 nos
11.01	Syr Clarithromycin 250mg/5mL	500 nos
11.02	Syr Clindamycin 75mg/5mL	500 nos
11.03	Syr Cloxacillin 125mg/5ml	500 nos
11.04	Syr Codeine phosphate 10 mg + Chlorpheniramine Maleate 4 mg/ 5ml- 100 ml	500 nos
11.05	Syr Codeine phosphate 10 mg + Chlorpheniramine Maleate 4 mg/ 5ml- 50 ml	500 nos
11.06	Syr Co-trimoxazole [Sulphamethoxazole + Trimethoprim] 200:40 mg/5ml	500 nos
11.07	Syr Dextromethorphan hydrobromide 5 mg + Chlorpheniramine maleate 2.5 mg / 5 ml- 100 ml	500 nos
11.08	Syr Diastase & Pepsin	500 nos
11.09	Syr Diazepam 2mg/5mL	500 nos
11.1	Syr Dicyclomine 10mg/5ml	500 nos
11.11	Syr Digestive Enzyme 200 ml	500 nos
11.12	Syr Digoxin 0.05 mg/ml	500 nos
11.13	Syr Disodium Hydrogen Citrate 1.4 gm/ 5 ml vial	500 nos
11.14	Syr Domperidone 1mg/ml	500 nos
11.15	Syr Doxycycline 50mg/5 ml	500 nos
11.16	Syr each 15 ml contain liquid paraffin 3.75 ml and Milk of Magnesia 11.25 ml - 250 ml	500 nos
11.17	Syr Ergocalciferol 250mcg/mL (10000 IU/mL)	500 nos
11.18	Syr Ethosuximide 250mg/5mL	500 nos
11.19	Syr Ferrous Salts (20mg elemental iron) + Folic Acid (00mcg)/ml	500 nos
11.2	Syr Ferrous Salts equivalent to 25 mg of elemental iron/ml	500 nos
11.21	Syr Furosemide 20mg/5mL	500 nos
11.22	Syr Glycerol Oral solution 100 ml	500 nos
11.23	Syr Haloperidol 2mg/5ml	500 nos
11.24	Syr Ibuprofen 100mg +Paracetamol 162.5mg	500 nos
11.25	Syr Ibuprofen 100mg/5mL	500 nos
11.26	Syr Ibuprofen 200mg/5mL	500 nos
11.27	Syr Iron + Folic acid 100 ml	500 nos
11.28	Syr Isoniazid 100 mg/5 ml	500 nos
11.29	Syr Itraconazole 10mg/mL	500 nos
11.3	Syr Lactulose 10 g/15 ml	500 nos
11.31	Syr Lactulose 3.325 g/5ml -100 ml	500 nos
11.32	Syr Levetiracetam 100 mg/mL	500 nos
11.33	Syr Levocetirizine 2.5mg/5ml	500 nos
11.34	Syr Linezolid 100mg/5ml	500 nos

11.35	Syr Liquid Paraffin	500 nos
11.36	Syr Loratadine 1mg/mL	500 nos
11.37	Syr Mebendazole 100mg/5ml	500 nos
11.38	Syr Mefenamic acid 100mg/5mL	500 nos
11.39	Syr Methadone 10mg/5mL	500 nos
11.4	Syr Metronidazole 200 mg/5 ml	500 nos
11.41	Syr Midazolam 2 mg/ml	500 nos
11.42	Syr Milk of Magnesia 8% w/v -100 ml	1000 nos
11.43	Syr Morphine 10mg/5mL	500 nos
11.44	Syr Multivitamin (containing B1, B2, B12, B6, Nicotinamide, Panthenol, zinc, selenium, vit. A, D, E, K and beta carotene) 200 ml	1000 nos
11.45	Syr Nevirapine 50 mg/5 ml	500 nos
11.46	Syr Nitrofurantion 25 mg/5 ml	500 nos
11.47	Syr Omeprazole 20mg	500 nos
11.48	Syr Oseltamivir 12mg/mL	500 nos
11.49	Syr Paracetamol 120mg/5mL	500 nos
11.5	Syr Paracetamol 125mg/mL	500 nos
11.51	Syr Paracetamol 250mg/mL	500 nos
11.52	Syr Phenobarbitone 20 mg/ 5ml	500 nos
11.53	Syr Phenoxymethylpenicillin 250mg/5mL	500 nos
11.54	Syr Phenytoin 125 mg/5 mL	500 nos
11.55	Syr Phenytoin 30 mg/5 mL	500 nos
11.56	Syr Piracetam (500mg/5ml)	500 nos
11.57	Syr Potassium chloride 500mg/5ml	500 nos
11.58	Syr Prednisolone 15mg/5mL	500 nos
11.59	Syr Prednisolone 5 mg/5 ml	500 nos
11.6	Syr Ranitidine 75mg/5ml	500 nos
11.61	Syr Rifampicin 100 mg/5 ml	500 nos
11.62	Syr Risperidone 1mg/ml	500 nos
11.63	Syr Salbutamol 2 mg/5 ml	500 nos
11.64	Syr Senna 7.5mg/5mL	500 nos
11.65	Syr Sodium Valproate 200 mg/5mL	500 nos
11.66	Syr Sucralfate 1 gm/5ml -100 ml	500 nos
11.67	Syr Trihexyphenidyl 2mg/5ml	500 nos
11.68	Syr Vitamin A (Retinol) oily soln 100000 IU(as palmitate) /mL (multidose dispenser)	500 nos
11.69	Syr Voriconazole 40mg/mL	500 nos
11.7	Syr Zidovudine 50 mg/5 ml	500 nos
11.71	Syr. Furosemide 10mg/ml	500 nos
11.72	Syr. Melatonin (3mg/5ml) 100ml solution	500 nos
11.73	Syr Zinc 20 mg/5ml 100ml	500 nos
11.74	Tab Empagliflozin 25mg	50000 nos
11.75	Tab Abacavir 600 mg + Lamivudine 300 mg	50000 nos
11.76	Tab Abiraterone 250 mg	50000 nos

11.77	Tab Acamprosate 333 mg	50000 nos
11.78	Tab Aceclofenac	50000 nos
11.79	Tab Aceclofenac (100mg) + Paracetamol (325mg)	50000 nos
11.8	Tab Aceclofenac (100mg) + Paracetamol (325mg) + Serratiopeptidase (15mg)	50000 nos
11.81	Tab Aceclofenac 200mg+ Rabeprazole 20mg	50000 nos
11.82	Tab Acenocoumarol 0.5 mg	50000 nos
11.83	Tab Acenocoumarol 1.0 mg	50000 nos
11.84	Tab Acenocoumarol 2.0 mg	50000 nos
11.85	Tab Acetate 25 mg	50000 nos
11.86	Tab Acetazolamide 250 mg	50000 nos
11.87	Tab Acetylsalicylic Acid 100mg	50000 nos
11.88	Tab Acetylsalicylic acid 150mg	50000 nos
11.89	Tab Acetylsalicylic Acid 500mg	50000 nos
11.9	Tab Acetylsalicylic acid 75mg	50000 nos
11.91	Tab Acetylsalicylic Acid 325mg	50000 nos
11.92	Tab Acetylsalicylic Acid 350mg	50000 nos
11.93	Tab Acitertin 25 mg	50000 nos
11.94	Tab Activated Charcoal 400 mg	50000 nos
11.95	Tab Acyclovir 200 mg	50000 nos
11.96	Tab Acyclovir 400 mg	50000 nos
11.97	Tab Albendazole 400 mg	50000 nos
11.98	Tab Alendronate 70 mg	50000 nos
11.99	Tab Alfuzosin 10 mg	50000 nos
12	Tab Allopurinol 100 mg	50000 nos
12.01	Tab Alprazolam 0.25 mg	50000 nos
12.02	Tab Alprazolam 0.5 % mg	50000 nos
12.03	Tab Aluminium hydroxide 250 mg + Magnesium hydroxide 250 mg	50000 nos
12.04	Tab Amantidine 100 mg	50000 nos
12.05	Tab Amantidine 50 mg	50000 nos
12.06	Tab Ambroxol Hydrochloride 30 mg	50000 nos
12.07	Tab Ambroxol hydrochloride 30 mg + N-Acetyl L-Cysteine 200 mg	50000 nos
12.08	Tab Amiodarone 100mg	50000 nos
12.09	Tab Amiodarone 150mg	50000 nos
12.1	Tab Amiodarone 200mg	50000 nos
12.11	Tab Amisulpride 200 mg	50000 nos
12.12	Tab Amisulpride 50 mg	50000 nos
12.13	Tab Amitriptyline 10 mg	50000 nos
12.14	Tab Amitriptyline 25 mg	50000 nos
12.15	Tab Amlodipine 10mg	50000 nos
12.16	Tab Amlodipine 2.5mg	50000 nos
12.17	Tab Amlodipine 5 mg	50000 nos
12.18	Tab Amoxicillin + Clavulanic acid 375 mg	50000 nos
12.19	Tab Amoxicillin + Clavulanic acid 625 mg	50000 nos

12.2	Tab Amoxicillin 500mg + Clavulanic acid 125mg	50000 nos
12.21	Tab Amoxycillin (750mg) + Clarithromycin (500mg) + Esomeprazole (40mg)	50000 nos
12.22	Tab Amoxycillin 250 mg	50000 nos
12.23	Tab Amoxycillin 500 mg	50000 nos
12.24	Tab Amoxycillin 500 mg + Clavulanic acid 125 mg	50000 nos
12.25	Tab Ampicillin 250 mg+ Cloxacillin 250 mg	50000 nos
12.26	Tab Ampicillin 500 mg DT	50000 nos
12.27	Tab Anastrozole 1 mg	50000 nos
12.28	Tab Apixaban 2.5mg	50000 nos
12.29	Tab Apixaban 5mg	50000 nos
12.3	Tab Aprepitant 125 mg	50000 nos
12.31	Tab Aprepitant 80 mg	50000 nos
12.32	Tab Artemether 20 mg + Lumefantrine 120 mg	50000 nos
12.33	Tab Artemether 40 mg + Lumefantrine 240 mg	50000 nos
12.34	Tab Artemether 80 mg + Lumefantrine 480 mg	50000 nos
12.35	Tab Artesunate (100mg) + Sulphadoxine -Pyrimethamine (750mg+37.5mg)	50000 nos
12.36	Tab Artesunate (150mg) + Sulphadoxine -Pyrimethamine (500mg+25mg)	50000 nos
12.37	Tab Artesunate (200mg) + Sulphadoxine -Pyrimethamine (750mg+37.5mg)	50000 nos
12.38	Tab Artesunate (25mg) + Sulphadoxine -Pyrimethamine (250mg+12.5mg)	50000 nos
12.39	Tab Artesunate (50mg) + Sulphadoxine -Pyrimethamine (500mg+25mg)	50000 nos
12.4	Tab Ascorbic acid (Vitamin C) 500 mg	50000 nos
12.41	Tab Ascorbic acid (Vitamin C) 100mg	50000 nos
12.42	Tab Aspirin 150 mg + Clopidogrel 75 mg	50000 nos
12.43	Tab Aspirin 75 mg+ Clopidogrel 75 mg	50000 nos
12.44	Tab Aspirin 75mg	50000 nos
12.45	Tab Atenolol 25mg	50000 nos
12.46	Tab Atenolol 50mg	50000 nos
12.47	Tab Atomoxetine 18 mg	50000 nos
12.48	Tab Atorvastatin 10 mg	50000 nos
12.49	Tab Atorvastatin 20 mg	50000 nos
12.5	Tab Atorvastatin 40 mg	50000 nos
12.51	Tab Atorvastatin 80 mg	50000 nos
12.52	Tab Azathioprine 50 mg	50000 nos
12.53	Tab Azithromycin 250 mg	50000 nos
12.54	Tab Azithromycin 500 mg	50000 nos
12.55	Tab Baclofen 10 mg	50000 nos
12.56	Tab Baclofen 20 mg	50000 nos
12.57	Tab Baclofen 5mg	50000 nos
12.58	Tab Bicalutamide 50 mg	50000 nos
12.59	Tab Biotin 5 mg	50000 nos
12.6	Tab Bisacodyl 10 mg	50000 nos
12.61	Tab Bisacodyl 5 mg	50000 nos

12.62	Tab Bisoprolol Fumarate 2.5mg	50000 nos
12.63	Tab Bosentan 62.5mg	50000 nos
12.64	Tab Bromocriptine 2.5 mg	50000 nos
12.65	Tab Buprenorphine 0.2 mg + Naloxone 0.5 mg	50000 nos
12.66	Tab Buprenorphine 0.4 mg	50000 nos
12.67	Tab Buprenorphine 0.4 mg + Naloxone 0.1 mg	50000 nos
12.68	Tab Buprenorphine 2 mg	50000 nos
12.69	Tab Bupropion 150 mg	50000 nos
12.7	Tab Cabergoline 0.5 mg	50000 nos
12.71	Tab Calcitriol 0.25mcg	50000 nos
12.72	Tab Calcium carbonate 1000 mg	50000 nos
12.73	Tab Calcium carbonate 250 mg	50000 nos
12.74	Tab Calcium carbonate 500 mg	50000 nos
12.75	Tab Calcium Citrate Maleate 250 mg+ Vit D3 100 IU	50000 nos
12.76	Tab Capecitabine 500 mg	50000 nos
12.77	Tab Carbamazepine 100 mg IR	50000 nos
12.78	Tab Carbamazepine 200 mg	50000 nos
12.79	Tab Carbamazepine 200 mg SR	50000 nos
12.8	Tab Carbamazepine 300 mg SR	50000 nos
12.81	Tab Carbamazepine 400 mg	50000 nos
12.82	Tab Carbamazepine CR 400mg	50000 nos
12.83	Tab Carbamazepine CR 200mg	50000 nos
12.84	Tab Carbimazole 10 mg	50000 nos
12.85	Tab Carvedilol 3.125 mg	50000 nos
12.86	Tab Carvedilol 6.25 mg	50000 nos
12.87	Tab Cefadroxil 1gm	50000 nos
12.88	Tab Cefadroxil 250 mg	50000 nos
12.89	Tab Cefadroxil 500 mg	50000 nos
12.9	Tab Cefalexin 250 mg	50000 nos
12.91	Tab Cefalexin 500 mg	50000 nos
12.92	Tab Cefixime 100 mg	50000 nos
12.93	Tab Cefixime 200 mg	50000 nos
12.94	Tab Cefixime 400mg	50000 nos
12.95	Tab Cefpodoxime 200mg	50000 nos
12.96	Tab Cefuroxime (500mg) + Clavulanic Acid (125mg)	50000 nos
12.97	Tab Cefuroxime 250 mg	50000 nos
12.98	Tab Cefuroxime 500 mg	50000 nos
12.99	Tab Cetirizine 10 mg	50000 nos
13	Tab Cetirizine 10 mg + Phenylpherine 10 mg	50000 nos
13.01	Tab Cetirizine 5 mg	50000 nos
13.02	Tab Chlordiazepoxide 50 mg	50000 nos
13.03	Tab Chloroquine 100mg	50000 nos
13.04	Tab Chloroquine 150mg	50000 nos
13.05	Tab Chlorpheniramine 4mg	50000 nos

13.06	Tab Cholecalciferol 1000 IU	50000 nos
13.07	Tab Cholecalciferol 60000 IU	50000 nos
13.08	Tab Cholecalciferol 60k	50000 nos
13.09	Tab Cholphenamine maleate 4 mg	50000 nos
13.1	Tab Cilnidipine 10mg	50000 nos
13.11	Tab Cilostazol 100 mg	50000 nos
13.12	Tab Cilostazol 50 mg	50000 nos
13.13	Tab Ciprofloxacin 250 mg	50000 nos
13.14	Tab Ciprofloxacin 500 mg	50000 nos
13.15	Tab Cissus quadrangularis	50000 nos
13.16	Tab Clarithromycin 250 mg	50000 nos
13.17	Tab Clarithromycin 500mg	50000 nos
13.18	Tab Clindamycin 150 mg	50000 nos
13.19	Tab Clindamycin 300 mg	50000 nos
13.2	Tab Clindamycin 600 mg	50000 nos
13.21	Tab Clobazam 10 mg	50000 nos
13.22	Tab Clobazam 5 mg	60000 nos
13.23	Tab Clofazimine 100 mg	60000 nos
13.24	Tab Clomipramine 50 mg	60000 nos
13.25	Tab Clomipramine 75 mg	60000 nos
13.26	Tab Clonazepam 0.25mg	60000 nos
13.27	Tab Clonazepam 0.5 mg	60000 nos
13.28	Tab Clonidine 100 mcg	60000 nos
13.29	Tab Clopidogrel 75 mg	60000 nos
13.3	Tab Cloxacillin 250 mg	60000 nos
13.31	Tab Cloxacillin 500 mg	60000 nos
13.32	Tab Clozapine 100 mg	60000 nos
13.33	Tab Clozapine 25 mg	60000 nos
13.34	Tab Clozapine 50 mg	60000 nos
13.35	Tab Colchicine 0.5mg	60000 nos
13.36	Tab Collagen Peptide Type1 40mg Sodium Hyaluronate 30mg Chondroitin Sulfate Sodium 200mg Vitamin C 35mg	60000 nos
13.37	Tab Collagen type 2+ glucosamine 750mg+ chondroitin sulphate +vit d3 1000	60000 nos
13.38	Tab Collagen type I/IX/II -+ vit C + Chondroitin sulfate etc	60000 nos
13.39	Tab Co-trimoxazole [Sulphamethoxazole + Trimethoprim] 100:20 mg	60000 nos
13.4	Tab Co-trimoxazole [Sulphamethoxazole + Trimethoprim] 400:160 mg	60000 nos
13.41	Tab Co-trimoxazole [Sulphamethoxazole + Trimethoprim] 400:80 mg	60000 nos
13.42	Tab Cyclobenzaprine 5mg	60000 nos
13.43	Tab Cyclophosphamide 200 mg	60000 nos
13.44	Tab Cyclophosphamide 50 mg	60000 nos
13.45	Tab Cycloserine 125 mg	60000 nos
13.46	Tab Dabigatran 110 mg	60000 nos
13.47	Tab Dabigatran 150 mg	60000 nos
13.48	Tab Dapagliflozin 10 mg	60000 nos

13.49	Tab Dapagliflozin 10mg	60000 nos
13.5	Tab Dapagliflozin 5 mg	60000 nos
13.51	Tab Dapsone 100 mg	60000 nos
13.52	Tab Dapsone 30 mg	60000 nos
13.53	Tab Deferasirox 250mg	60000 nos
13.54	Tab Deferasirox 500mg	60000 nos
13.55	Tab Delamanid 50 mg	60000 nos
13.56	Tab Desmopressin 0.1 mg	60000 nos
13.57	Tab Desmopressin 0.2 mg	60000 nos
13.58	Tab Desvenlafaxine 100 mg	60000 nos
13.59	Tab Desvenlafaxine 25 mg	60000 nos
13.6	Tab Desvenlafaxine 50 mg	60000 nos
13.61	Tab Dexamethasone 0.5 mg	60000 nos
13.62	Tab Dexamethasone 2mg	60000 nos
13.63	Tab Dexamethasone 4 mg	60000 nos
13.64	Tab Dexamethasone 8 mg	60000 nos
13.65	Tab Diazepam 10 mg	60000 nos
13.66	Tab Diazepam 2mg	60000 nos
13.67	Tab Diazepam 5 mg	60000 nos
13.68	Tab Diclofenac 50mg	60000 nos
13.69	Tab Diclofenac 50mg + Serratiopeptidase 15 Mg	60000 nos
13.7	Tab Dicyclomine 10mg	60000 nos
13.71	Tab Diethylcarbamazine 100mg	60000 nos
13.72	Tab Diethylcarbamazine Citrate 50 mg	60000 nos
13.73	Tab Digoxin 0.25 mg	60000 nos
13.74	Tab Diphenhydramine 25 mg	60000 nos
13.75	Tab Disulfiram 250 mg	60000 nos
13.76	Tab Disulfiram 500 mg	60000 nos
13.77	Tab Divalproex Sodium 1000 mg	60000 nos
13.78	Tab Divalproex Sodium 500 mg	60000 nos
13.79	Tab Domperidone (10mg) + Paracetamol (325mg) + Tramadol (37.5mg)	60000 nos
13.8	Tab Domperidone 10 mg	60000 nos
13.81	Tab Donepezil 10 mg	60000 nos
13.82	Tab Dosulepin 25 mg	60000 nos
13.83	Tab Doxycycline 100 mg	60000 nos
13.84	Tab Doxycycline 200 mg	60000 nos
13.85	Tab Duloxetine 20 mg	60000 nos
13.86	Tab Duloxetine 30 mg	60000 nos
13.87	Tab Duloxetine 40 mg	60000 nos
13.88	Tab Dutasteride 0.5 mg + Alfuzosin 10 mg	60000 nos
13.89	Tab Dutasteride 0.5 mg + Tamsulosin 0.4 mg	60000 nos
13.9	Tab Dydrogesterone 10 mg	60000 nos
13.91	Tab Enalapril Maleate 2.5 mg	60000 nos
13.92	Tab Enalapril Maleate 5 mg	60000 nos

13.93	Tab Eplerenone 25mg	60000 nos
13.94	Tab Erythromycin 500 mg	60000 nos
13.95	Tab Escitalopram 10 mg	60000 nos
13.96	Tab Escitalopram 5 mg	60000 nos
13.97	Tab Esomeprazole 10 mg	60000 nos
13.98	Tab Esomeprazole 20 mg	60000 nos
13.99	Tab Esomeprazole 40 mg	60000 nos
14	Tab Ethambutol 100 mg	60000 nos
14.01	Tab Ethambutol 200mg	60000 nos
14.02	Tab Ethambutol 400 mg	60000 nos
14.03	Tab Ethinyl Estradiol 100 mcg	60000 nos
14.04	Tab Ethinyl Estradiol 25 mcg	60000 nos
14.05	Tab Etoposide 50 mg	60000 nos
14.06	Tab fenofibrate 160mg	60000 nos
14.07	Tab Ferrous Ascorbate (iron) 100 mg	60000 nos
14.08	Tab Ferrous salt 100 mg (equiv to Elemental iron 60 mg) + folic acid 1.5 mg	60000 nos
14.09	Tab Ferrous salt 150 mg + folic acid 1.5 mg	60000 nos
14.1	Tab Ferrous Salts (100mg elemental iron) + Folic Acid (500mcg)	60000 nos
14.11	Tab Ferrous Salts (45mg elemental iron) + Folic Acid (400mcg)	60000 nos
14.12	Tab Ferrous Salts equivalent to 60 mg of elemental iron	60000 nos
14.13	Tab Ferrous Sulphate 200 mg	60000 nos
14.14	Tab Fexofenadine 120 mg	60000 nos
14.15	Tab Flecanide 50mg	60000 nos
14.16	Tab Fluconazole 100 mg	60000 nos
14.17	Tab Fluconazole 150 mg	60000 nos
14.18	Tab Fluconazole 200 mg	55000 nos
14.19	Tab Fluconazole 400mg	55000 nos
14.2	Tab Fludrocortisone 100 mcg	55000 nos
14.21	Tab Flunarizine 10mg	55000 nos
14.22	Tab Flunarizine 5mg	55000 nos
14.23	Tab Fluoxetine 20 mg	55000 nos
14.24	Tab Fluoxetine 60 mg	55000 nos
14.25	Tab Folic acid 5 mg	55000 nos
14.26	Tab Furosemide + Spironolactone 25 mg	55000 nos
14.27	Tab Furosemide + Spironolactone 50 mg	55000 nos
14.28	Tab Furosemide 20 mg	55000 nos
14.29	Tab Furosemide 20mg	55000 nos
14.3	Tab Furosemide 40 mg	55000 nos
14.31	Tab Gabapentin (300mg) + Methylcobalamin (500mcg)	55000 nos
14.32	Tab Gabapentin 100 mg	55000 nos
14.33	Tab Gefitinib 250 mg	55000 nos
14.34	Tab Glimepiride 1 mg	55000 nos
14.35	Tab Glimepiride 2 mg	55000 nos

14.36	Tab Glipizide 2 mg	55000 nos
14.37	Tab Glucosamine 750mg + diacerin 50+msm 250 mg	55000 nos
14.38	Tab Glyceryl trinitrate (Sublingual) 0.5mg	55000 nos
14.39	Tab Glyceryl Trinitrate SR 1.6mg	55000 nos
14.4	Tab Griseofulvin 250 mg	55000 nos
14.41	Tab Haloperidol 1.5mg	55000 nos
14.42	Tab Haloperidol 10mg	55000 nos
14.43	Tab Haloperidol 20mg	55000 nos
14.44	Tab Haloperidol 2mg	55000 nos
14.45	Tab Haloperidol 5mg	55000 nos
14.46	Tab Hydralazine 25mg	55000 nos
14.47	Tab Hydralazine 50mg	55000 nos
14.48	Tab Hydrochlorothiazide 12.5mg	55000 nos
14.49	Tab Hydrochlorothiazide 25 mg	55000 nos
14.5	Tab Hydrocortisone 10mg	55000 nos
14.51	Tab Hydrocortisone 5 mg	55000 nos
14.52	Tab Hydroxychloroquine 200mg	55000 nos
14.53	Tab Hydroxychloroquine 400 mg	55000 nos
14.54	Tab Hydroxyurea 250 mg	55000 nos
14.55	Tab Hyoscine butylbromide 10mg	55000 nos
14.56	Tab Ibuprofen 200mg	55000 nos
14.57	Tab Ibuprofen 400mg	55000 nos
14.58	Tab Ibuprofen 600mg	55000 nos
14.59	Tab Imatinib 400 mg	55000 nos
14.6	Tab Imipramine 25 mg	55000 nos
14.61	Tab Isoniazid (50mg) + Rifampicin (75mg) (Dispersible)	55000 nos
14.62	Tab Isoniazid (75mg) + Pyrazinamide (400mg) + Rifampicin (150mg)	55000 nos
14.63	Tab Isoniazid (Dispersible) 100mg	55000 nos
14.64	Tab Isoniazid 300 mg	55000 nos
14.65	Tab Isoniazid 50mg	55000 nos
14.66	Tab Isosorbide Dinitrate 5mg	55000 nos
14.67	Tab Isosorbite Mononitrate SR 20mg	55000 nos
14.68	Tab Isosorbite Mononitrate SR 30mg	55000 nos
14.69	Tab Isotretinoin 10 mg	55000 nos
14.7	Tab Isotretinoin 20 mg	55000 nos
14.71	Tab Itraconazole 100 mg	55000 nos
14.72	Tab ivabradine 10mg	55000 nos
14.73	Tab Ivermectin DT 12 mg	55000 nos
14.74	Tab Ivermectin DT 3 mg	55000 nos
14.75	Tab Labetalol 100mg	55000 nos
14.76	Tab Lacosamide 200 mg vial	55000 nos
14.77	Tab Lactobacillus	55000 nos
14.78	Tab Lamivudine 150 mg + Nevirapine 200 mg + Stavudine 30 mg vial	55000 nos
14.79	Tab Lamivudine 30 mg + Nevirapine 50 mg + Stavudine 6 mg vial	55000 nos

14.8	Tab Lamotrigine 100mg	55000 nos
14.81	Tab Lamotrigine 200mg	55000 nos
14.82	Tab Lamotrigine 25mg	55000 nos
14.83	Tab Lamotrigine 50mg	55000 nos
14.84	Tab Lansoprazole 15 mg	55000 nos
14.85	Tab Lansoprazole 30mg	55000 nos
14.86	Tab L-Carnitine-500mg+ Coenzyme Q 10	55000 nos
14.87	Tab Leflunomide 20 mg	55000 nos
14.88	Tab Letrozole 1 mg	55000 nos
14.89	Tab Letrozole 2.5 mg	55000 nos
14.9	Tab Levamisole 150mg	55000 nos
14.91	Tab Levamisole 50 mg	55000 nos
14.92	Tab Levamisole 500 mg	55000 nos
14.93	Tab Levetiracetam 1000 mg	55000 nos
14.94	Tab Levetiracetam 250 mg	55000 nos
14.95	Tab Levetiracetam 500 mg	55000 nos
14.96	Tab Levetiracetam 750 mg	55000 nos
14.97	Tab Levetiracetam ER 750 mg	55000 nos
14.98	Tab Levocetirizine 10 mg	55000 nos
14.99	Tab Levocetirizine 5 mg	55000 nos
15	Tab Levodopa 100 mg + Carbidopa 10 mg	55000 nos
15.01	Tab Levodopa 100 mg + Carbidopa25 mg	55000 nos
15.02	Tab Levodopa 100 mg+ Carbidopa 25 modified release	65000 nos
15.03	Tab Levodopa 200 mg+ Carbidopa 50 modified release	65000 nos
15.04	Tab Levofloxacin 250 mg	65000 nos
15.05	Tab Levofloxacin 500 mg	65000 nos
15.06	Tab Levofloxacin 750 mg	65000 nos
15.07	Tab Levothyroxine 100 mcg	65000 nos
15.08	Tab Levothyroxine 112 mcg	65000 nos
15.09	Tab Levothyroxine 12.5 mcg	65000 nos
15.1	Tab Levothyroxine 25 mcg	65000 nos
15.11	Tab Levothyroxine 50 mcg	65000 nos
15.12	Tab Levothyroxine 62.5 mcg	65000 nos
15.13	Tab Levothyroxine 75 mcg	65000 nos
15.14	Tab Levothyroxine 88 mcg	65000 nos
15.15	Tab L-Glutathione 500mg, Vitamin C 50mg,Alpha LipoicAcid 100mg.Grape Seed Extract 50mg.L-Arginine 50mg (opti glow forte)	65000 nos
15.16	Tab Linezolid 200mg	65000 nos
15.17	Tab Linezolid 300 mg	65000 nos
15.18	Tab Linezolid 400mg	65000 nos
15.19	Tab Linezolid 600 md	65000 nos
15.2	Tab Lithium 300 mg	65000 nos
15.21	Tab Loratidine 10mg	65000 nos
15.22	Tab Lorazepam 1mg	65000 nos

15.23	Tab Lorazepam 2mg	65000 nos
15.24	Tab Losartan 100mg	65000 nos
15.25	Tab Losartan 25mg	65000 nos
15.26	Tab Mebendazole 100mg	65000 nos
15.27	Tab Mebendazole 500mg	65000 nos
15.28	Tab Mefloquine 250mg	65000 nos
15.29	Tab Memantine 10 mg	65000 nos
15.3	Tab Metformin 1 gm SR	65000 nos
15.31	Tab Metformin 500 mg SR	65000 nos
15.32	Tab Metformin 1000 mg SR	65000 nos
15.33	Tab Methimazole 5 mg	65000 nos
15.34	Tab Methotrexate 10 mg	65000 nos
15.35	Tab Methotrexate 15 mg	65000 nos
15.36	Tab Methotrexate 2.5 mg	65000 nos
15.37	Tab Methotrexate 30 mg	65000 nos
15.38	Tab Methotrexate 5mg	65000 nos
15.39	Tab Methotrexate 7.5 mg	65000 nos
15.4	Tab Methyl Prednisolone 10 mg	65000 nos
15.41	Tab Methylidopa 250mg	65000 nos
15.42	Tab Methylidopa 500mg	65000 nos
15.43	Tab Methylphenidate 10 mg	65000 nos
15.44	Tab Methylphenidate 20 mg SR	65000 nos
15.45	Tab Methylprednisolone 16mg	65000 nos
15.46	Tab Methylprednisolone 32mg	65000 nos
15.47	Tab Methylprednisolone 8mg	65000 nos
15.48	Tab Metoclopramide 10 mg	65000 nos
15.49	Tab Metolazone 2.5mg	65000 nos
15.5	Tab Metolazone 5mg	65000 nos
15.51	Tab Metoprolol 12.5 mg	65000 nos
15.52	Tab Metoprolol 25 mg	65000 nos
15.53	Tab Metoprolol 50 mg	65000 nos
15.54	Tab Metoprolol SR 25mg	65000 nos
15.55	Tab Metoprolol SR 50mg	65000 nos
15.56	Tab Metronidazole 200 mg	65000 nos
15.57	Tab Metronidazole 400 mg	65000 nos
15.58	Tab Mexiletine 150mg	65000 nos
15.59	Tab Midazolam 15mg	65000 nos
15.6	Tab Midazolam 7.5 mg	65000 nos
15.61	Tab Mifepristione 200 mg + Misoprostol 200 mg	65000 nos
15.62	Tab Minocycline 100 mg	65000 nos
15.63	Tab Mirabegron 25 mg	65000 nos
15.64	Tab Mirtazapine 15 mg	65000 nos
15.65	Tab Mirtazapine 7.5 mg	65000 nos
15.66	Tab Misoprostol 25 mcg	65000 nos

15.67	Tab Misoprostol 200 mcg	65000 nos
15.68	Tab Mitomycin C 40 mg	65000 nos
15.69	Tab Montelukast 10 mg	65000 nos
15.7	Tab Montelukast 4 mg	65000 nos
15.71	Tab Montelukast 5 mg	65000 nos
15.72	Tab Montelukast4mg +Levocetirizine2.5mg	65000 nos
15.73	Tab Morphine 10mg	65000 nos
15.74	Tab Morphine 20mg	65000 nos
15.75	Tab Morphine SR 30mg	65000 nos
15.76	Tab Multivitamin (containing B1, B2, B12, B6, Nicotinamide, Panthenol,zinc, selenium, vit.A,D,E,K and beta carotene)	65000 nos
15.77	Tab Mycophenolate mofetil 250 mg	50000 nos
15.78	Tab Mycophenolate mofetil 500 mg	50000 nos
15.79	Tab Naproxen 250mg	50000 nos
15.8	Tab Naproxen 500 mg	50000 nos
15.81	Tab Neostigmine 15mg	50000 nos
15.82	Tab Nicotinamide 50 mg	50000 nos
15.83	Tab Nifedipine 10mg	50000 nos
15.84	Tab Nifedipine 5mg	50000 nos
15.85	Tab Nikorandil 5mg	50000 nos
15.86	Tab Nimodipine 30mg	50000 nos
15.87	Tab Nimodipine 60mg	50000 nos
15.88	Tab Nitrofurantoin 100 mg	50000 nos
15.89	Tab Norethisterone 5 mg	50000 nos
15.9	Tab Norfloxacin 400mg	50000 nos
15.91	Tab Nortriptyline 10 mg	50000 nos
15.92	Tab Nortriptyline 25 mg	50000 nos
15.93	Tab Nortriptyline 50 mg	50000 nos
15.94	Tab Ofloxacin 200mg	50000 nos
15.95	Tab Ofloxacin 400mg	50000 nos
15.96	Tab Ofloxacin100 mg	50000 nos
15.97	Tab Olanzapine 10 mg	50000 nos
15.98	Tab Olanzapine 5 mg	50000 nos
15.99	Tab Ondansetron 4 mg	50000 nos
16	Tab Ondansetron 8 mg	50000 nos
16.01	Tab Osimertinib 80 mg	50000 nos
16.02	Tab Oxazepam 10 mg	50000 nos
16.03	Tab Oxybutynin 2.5 mg	50000 nos
16.04	Tab Oxybutynin 5 mg	50000 nos
16.05	Tab Pantoprazole 20 mg	150000 nos
16.06	Tab Pantoprazole 40 mg	100000 nos
16.07	Tab Paracetamol 250mg	400000 nos
16.08	Tab Paracetamol 500mg	400000 nos
16.09	Tab Paracetamol 650mg	200000 nos

16.1	Tab Paroxetine 12.5 mg	60000 nos
16.11	Tab Paroxetine 25 mg	60000 nos
16.12	Tab Pazopanib 200 mg	60000 nos
16.13	Tab Penicillin G potassium 4 lac units	60000 nos
16.14	Tab Pheniramine Maleate 25 mg	60000 nos
16.15	Tab Phenobarbitone 30mg	60000 nos
16.16	Tab Phenobarbitone 60mg	60000 nos
16.17	Tab Phenoxymethyl Penicillin 250 mg	60000 nos
16.18	Tab Phenytoin 100 mg	60000 nos
16.19	Tab Phenytoin 300 mg	60000 nos
16.2	Tab Phenytoin 50 mg	60000 nos
16.21	Tab Phenytoin ER 300 mg	60000 nos
16.22	Tab Phytomenadione (Vitamin K1) 10mg	60000 nos
16.23	Tab Posaconazole 300 mg	60000 nos
16.24	Tab Pramipexole 0.125 mg	60000 nos
16.25	Tab Pramipexole 0.250mg	60000 nos
16.26	Tab Pramipexole 0.375 mg	60000 nos
16.27	Tab Prazosin 5mg	60000 nos
16.28	Tab Prednisolone 10 mg	40000 nos
16.29	Tab Prednisolone 20 mg	30000 nos
16.3	Tab Prednisolone 25mg	30000 nos
16.31	Tab Prednisolone 40mg	35000 nos
16.32	Tab Prednisolone 5 mg	30000 nos
16.33	Tab Pregabalin 75 mg	30000 nos
16.34	Tab Pregabalin 75 mg + methylcobalamin 750 mg	30000 nos
16.35	Tab Primaquine 15mg	60000 nos
16.36	Tab Primaquine 2.5mg	60000 nos
16.37	Tab Primaquine 7.5 mg	60000 nos
16.38	Tab Propafenone 150mg	60000 nos
16.39	Tab Propranolol 10 mg	60000 nos
16.4	Tab Propranolol 20 mg	60000 nos
16.41	Tab Propranolol 40 mg	60000 nos
16.42	Tab Propranolol 80mg	60000 nos
16.43	Tab Propylthiouracil 50 mg	60000 nos
16.44	Tab Pyrantel 250mg	60000 nos
16.45	Tab Pyrazinamide 500 mg	60000 nos
16.46	Tab Pyrazinamide 750 mg	60000 nos
16.47	Tab Pyridostigmine 30 mg	60000 nos
16.48	Tab Pyridostigmine 60 mg	60000 nos
16.49	Tab Pyridoxine 100 mg	60000 nos
16.5	Tab Pyridoxine 10mg	60000 nos
16.51	Tab Pyridoxine 25mg	60000 nos
16.52	Tab Pyridoxine 50mg	60000 nos
16.53	Tab Quetiapine 100 mg SR	60000 nos

16.54	Tab Quetiapine 50 mg	60000 nos
16.55	Tab Ramipril 5mg	60000 nos
16.56	Tab Ranitidine 150 mg	55000 nos
16.57	Tab Ranolazine 500mg	55000 nos
16.58	Tab Rasagiline 0.5 mg	55000 nos
16.59	Tab Rasagiline 1 mg	55000 nos
16.6	Tab Riboflavin 5 mg	55000 nos
16.61	Tab Rifampicin 300 mg	55000 nos
16.62	Tab Rifampicin 600 mg	55000 nos
16.63	Tab Rifampicin 600 mg + Clofazimine 300 mg + Dapsone 100 mg	55000 nos
16.64	Tab Rifaximin 550 mg	55000 nos
16.65	Tab Risperidone (0.25mg to 6mg)	55000 nos
16.66	Tab Risperidone 1mg	55000 nos
16.67	Tab Risperidone 2 mg	55000 nos
16.68	Tab Risperidone 4mg	55000 nos
16.69	Tab Rivaroxaban 15mg	55000 nos
16.7	Tab Rivaroxaban 2.5mg	55000 nos
16.71	Tab Rivaroxaban 20mg	55000 nos
16.72	Tab Rosuvastatin 10 mg	55000 nos
16.73	Tab Rosuvastatin 20 mg	55000 nos
16.74	Tab Sacubitril+ Valsartan (24+26)	55000 nos
16.75	Tab Salbutamol 2mg	55000 nos
16.76	Tab Salbutamol 4 mg	55000 nos
16.77	Tab Serratiopeptidase + Trypsin Chymotrypsin	55000 nos
16.78	Tab Serratiopeptidase 10 mg+ Diclofenac 50 mg	55000 nos
16.79	Tab Sertaline 50 mg	55000 nos
16.8	Tab Sevelamer 400 mg	55000 nos
16.81	Tab Sildenafil 25mg	55000 nos
16.82	Tab Sildenafil 50 mg	55000 nos
16.83	Tab Sitagliptin 100 mg	55000 nos
16.84	Tab Sodium Bicarbonate 500 mg	55000 nos
16.85	Tab Sodium Picosulphate 10 mg	55000 nos
16.86	Tab Sodium Valproate 1000 mg	55000 nos
16.87	Tab Sodium Valproate 200 mg	55000 nos
16.88	Tab Sodium valproate 200 mg SR	55000 nos
16.89	Tab Sodium valproate 300 mg SR	55000 nos
16.9	Tab Sodium Valproate 300mg	55000 nos
16.91	Tab Sodium valproate 500 mg	55000 nos
16.92	Tab Sodium valproate 500 mg SR	55000 nos
16.93	Tab Sodium Valproate CR 300 mg	55000 nos
16.94	Tab Sodium Valproate CR 500 mg	55000 nos
16.95	Tab Solifenacin 5 mg	55000 nos
16.96	Tab Sorafenib 200 mg	55000 nos
16.97	Tab Spironolactone 25 mg	55000 nos

16.98	Tab Spironolactone 50 mg	55000 nos
16.99	Tab Sulfamethoxazole 400 mg + Trimethoprim 80 mg	55000 nos
17	Tab Sulfamethoxazole 800 mg + Trimethoprim 160 mg	55000 nos
17.01	Tab Sulfasalazine 500mg	55000 nos
17.02	Tab Sumatriptan 100 mg	55000 nos
17.03	Tab Sumatriptan 25 mg	55000 nos
17.04	Tab Sumatriptan 50 mg	55000 nos
17.05	Tab Sunitinib 12.5 mg	55000 nos
17.06	Tab Sunitinib 25 mg	55000 nos
17.07	Tab Sunitinib 50 mg	55000 nos
17.08	Tab Tacrolimus 0.5 mg	55000 nos
17.09	Tab Tacrolimus 1 mg	55000 nos
17.1	Tab Tacrolimus 2 mg	55000 nos
17.11	Tab Tamoxifen 10 mg	55000 nos
17.12	Tab Tamoxifen 20 mg	55000 nos
17.13	Tab Tamsulosin 0.4 mg	55000 nos
17.14	Tab Telmisartan (40mg) + Amlodipine (5mg)	55000 nos
17.15	Tab Telmisartan 20mg	55000 nos
17.16	Tab Telmisartan 40 mg	55000 nos
17.17	Tab Telmisartan 40mg + Amlodipine 5mg	55000 nos
17.18	Tab Temozolomide 100 mg	55000 nos
17.19	Tab Temozolomide 20 mg	55000 nos
17.2	Tab Temozolomide 200 mg	55000 nos
17.21	Tab Teneligliptin 20 mg	55000 nos
17.22	Tab Tenofovir Disproxil fumarate 300 mg +Lamivudine 300 mg +Dolutegravir 50 mg	55000 nos
17.23	Tab Terbinafine 250 mg	55000 nos
17.24	Tab Tertabenazine 25 mg	55000 nos
17.25	Tab Thiamine 100mg	55000 nos
17.26	Tab Thiamine 50mg	55000 nos
17.27	Tab Thiocolchicoside 4MG/8MG	55000 nos
17.28	Tab Tinidazole 300 mg	55000 nos
17.29	Tab Tolterodine 4 mg	55000 nos
17.3	Tab Topiramate 100 mg	55000 nos
17.31	Tab Topiramate 25 mg	55000 nos
17.32	Tab Topiramate 50 mg	55000 nos
17.33	Tab Torasemide 10 mg	55000 nos
17.34	Tab Toresemide 10mg + Spironolactone 50 mg	55000 nos
17.35	Tab Tramadol 50mg	55000 nos
17.36	Tab Tramadol hydrochloride 37.5 mg +Acetaminophen 325 mg	55000 nos
17.37	Tab Tranexamic Acid 250 mg	55000 nos
17.38	Tab Tranexamic Acid 500 mg	55000 nos
17.39	Tab Trastuzumab 440 mg	55000 nos
17.4	Tab Trihexyphenidyl 2 mg	55000 nos

17.41	Tab Trimetazidine Modified Release 35 mg	55000 nos
17.42	Tab Trypsin Chymotrypsin	55000 nos
17.43	Tab Uninvestin 250 mg	50000 nos
17.44	Tab Uninvestin 500mg	50000 nos
17.45	Tab Ursodeoxycholic Acid 300mg	50000 nos
17.46	Tab Ursodiol 150 mg	50000 nos
17.47	Tab Ursodiol 300 mg	50000 nos
17.48	Tab Valacyclovir 500mg	50000 nos
17.49	Tab Valganciclovir 450 mg	50000 nos
17.5	Tab Verapamil 40 mg	50000 nos
17.51	Tab Vericiguat 2.5mg	50000 nos
17.52	Tab Vigabatrin 500 mg	50000 nos
17.53	Tab Vildagliptin 50 mg	50000 nos
17.54	Tab Vildagliptin 50mg	50000 nos
17.55	Tab Vitamin A (Retinol sugar coated) 10000 IU	50000 nos
17.56	Tab Vitamin B complex (B1, B2, B12, B6, Nicotinamide, Panthenol)	50000 nos
17.57	Tab Vitamin -B1 100 mg	50000 nos
17.58	Tab Vitamin c	50000 nos
17.59	Tab Vitamin E (Tocopherol) 200 mg	50000 nos
17.6	Tab Vitamin E (Tocopherol) 400 mg	50000 nos
17.61	Tab Voriconazole 200 mg	50000 nos
17.62	Tab Voriconazole 50mg	50000 nos
17.63	Tab Warfarin 1 mg	50000 nos
17.64	Tab Warfarin 2 mg	50000 nos
17.65	Tab Warfarin 3 mg	50000 nos
17.66	Tab Warfarin 5 mg	50000 nos
17.67	Tab with Collagen, Calcium, Vitamin D, Vitamin C & Minerals Multivitamin and Multimineral Supplement	50000 nos
17.68	Tab with Multivitamin & Multimineral	50000 nos
17.69	Tab with Multivitamin & Multimineral& Antioxidant	50000 nos
17.7	Tab with Multivitamin, Multimineral & Grape Seed Extract	50000 nos
17.71	Tab Zinc sulphate (Dispersible) 20mg	50000 nos
17.72	Tab Zinc sulphate 50 mg	50000 nos
17.73	Tab. Anasrtazole 1mg	50000 nos
17.74	Tab. Aprepitant (125+80+80mg) kit	50000 nos
17.75	Tab. Aripiprazole 10mg	50000 nos
17.76	Tab. Aripiprazole 2mg	50000 nos
17.77	Tab. Aripiprazole 5mg	50000 nos
17.78	Tab. Atomoxetine 10mg	50000 nos
17.79	Tab. Cabozantinib 20mg	50000 nos
17.8	Tab. Cabozantinib 40mg	50000 nos
17.81	Tab. Cabozantinib 60mg	50000 nos
17.82	Tab. Cefditoren Pivoxil - 200mg	50000 nos

17.83	Tab. Celecoxib 200mg	50000 nos
17.84	Tab. Chlorpromazine 50mg	50000 nos
17.85	Tab. Diazoxide	50000 nos
17.86	Tab. Divalproex Sodium 250mg	50000 nos
17.87	Tab. Erlotinib 100mg	50000 nos
17.88	Tab. Erlotinib 150mg	50000 nos
17.89	Tab. Etizolam 0.25mg	50000 nos
17.9	Tab. Etizolam 0.5mg	50000 nos
17.91	Tab. Glycopyrrolate 1mg	50000 nos
17.92	Tab. Glycopyrrolate 2mg	50000 nos
17.93	Tab. Haloperidol 0.25mg	50000 nos
17.94	Tab. Haloperidol 0.5mg	50000 nos
17.95	Tab. Kayexalate 1gm	50000 nos
17.96	Tab. Lapatinib 250mg	50000 nos
17.97	Tab. Lenvatinib 4mg	50000 nos
17.98	Tab. Lenvatinib 8mg	50000 nos
17.99	Tab. Lithium 450mg	50000 nos
18	Tab. Memantine 5mg	50000 nos
18.01	Tab. Modafinil 100mg	50000 nos
18.02	Tab. Netupitant 300mg + Tab. Palonosetron 0.5mg - Singel Capsule	50000 nos
18.03	Tab. Olanzapine 10mg	50000 nos
18.04	Tab. Olanzapine 2.5mg	50000 nos
18.05	Tab. Olanzapine 5mg	50000 nos
18.06	Tab. Oxcarbazepine 150 mg	50000 nos
18.07	Tab. Oxcarbazepine 300 mg	50000 nos
18.08	Tab. Oxcarbazepine 450 mg	50000 nos
18.09	Tab. Prazosin 1mg	50000 nos
18.1	Tab. Prazosin 2.5mg	50000 nos
18.11	Tab. Rasburicase 1.5mg	50000 nos
18.12	Tab. Temozolamide 100mg	50000 nos
18.13	Tab. Temozolamide 20mg	50000 nos
18.14	Tab. Testosterone 100mg	50000 nos
18.15	Tab. Varenicline 2mg	50000 nos
18.16	Tab. Vortioxetine 10mg	50000 nos
18.17	Tab. Zinc Acetate	50000 nos
18.18	Tab. Ezetimibe 10mg	50000 nos
18.19	Tab. Nebivolol 5mg	50000 nos
18.2	Transdemal patch Nicotine 14 mg	1000 nos
18.21	Transdemal patch Nicotine 21 mg	1000 nos
18.22	Transdermal Patch Buprenorphine 10 mg	1000 nos
18.23	Transdermal Patch Buprenorphine 5 mg	1000 nos
18.24	Transdermol Fentanyl Patch (25mcg/hr)	1000 nos
18.25	Vaginal Pessary 200 mg	500 nos
18.26	Vaginal Pessary Clindamycin 100 mg	500 nos

18.27	Vaginal Pessary Clindamycin 100 mg + Clotrimazole 200 mg	500 nos
18.28	Vaginal Pessary Clotrimazole 100 mg	500 nos
18.29	Water for Injection (wfi) 2mL	500 nos
18.3	Water for Injection (wfi) 500mL	500 nos

.....